NO. U1JD 664
EFFECTIVE: APR.20,1986
REVISED: NOV.27,1989

MODULAR CRESCENT CUBER

M-1201

SERIES

APR. 1986
DEC. 1986
FEB. 1987
DEC. 1987
MAR. 1988
JUL. 1988
DEC. 1988
(DU, DWU)
DEC. 1988
(DSU)

|
=W N =N S e

< Qmmt‘ﬁﬂﬂ'ﬂ

i
N

CONDENSER UNIT
MODEL 5-0454 J-1 DEC. 1988

HOSHIZAKI AMERICA, INC.




Materials Abbreviations

PLASTIC
ABS = Acrylonitrile-butadiene-styrene
AC = Acetal copolymer
= Acetal
= Polyacetal
EVA = Ethylene vinyl acetate
PA = Polyamide = Nylon
PC = Polycarbonate
PE = -‘Polyethylene
PES = Polyester
PETP = Polyethylene terephthalate = Tetlon
PP = Polypropyleneoride
Ps = Polystyrene
PTFE = Polytetrafluorcethylene = Teflon
PUR = Polyurethane
PVC = Plyvinyl chloride
RUBBER
EPDM = EP rubber
NBR = Nitrile butadiene rubber
NR = Natural rubber
SI.R = 8Silicone rubber
Sy.R = Synthetic rubber
STEEL
G.S5 = Galvanized steel
5.5 = Stainless steel
Auxiliary Code
Ex.1 G-0
I The parts are unchanged after
the preceding year.
"G" is the seventh in alphabetical
order. So, "G" shows "1987",
Ex.2 H-1
"H" is the eighth in alphabetical
order. So H" shows "1988".
Ex.3 H-2
I E— Every time the parts are changed
in a year, this number increases.
[Note] — = Parts was erased.

>
I

Parts was erased. (Interchangeable)

New parts for " X " in the same Auxiliary Code.

]






HA

KM-1201DU (Air-cooled) A. ICE CUBER ASSY

(G-1)(F-1)

FASTENER

s1
52
s3
s4
S5
S6
Bl
B2

| IR I |

TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8
TRUSS HEAD TAPPING SCREW, M4x8

COUNTERSUNK HEAD MACHINE SCREW,

STAINLESS,

PAN HEAD MACHINE SCREW, STALNLESS, M4x8
TRUSS HEAD MACHINE SCREW, STAINLESS,
TRUSS HEAD MACHINE SCREW, M4x8

HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY,

HEXAGON HEAD BOLT,

STAINLESS, M6xl6

M4x8

M4x8

STAINLESS, M6x16



HA
KM-1201DU (Air-coocled) A. ICE CUBER ASSY (G-2)

Overflow |
Evaporator  FiPe
Case

FASTENER

§1 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8

52 - TRUSS HEAD TAPPING SCREW, M4x8

§3 - COUNTERSUNK HEAD MACHINE SCREW, STAINLESS, 1M4x8

S4 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8

S5 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

Bl - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER 2SSY, STAINLESS, M6xl6
B2 - HEXAGON HEAD BOLT, STAINLESS, Mox16

1-2



HA
KM-1201DU (Air-cooled) A. ICE CUBER ASSY (H-1)

Overflow |
Evaporator FiPe
Case

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8

52 - TRUSS HEAD TAPPING SCREW, M4x8

S3 - COUNTERSUNK HEAD MACHINE SCREW, STAINLESS, M4x8

S4 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8

S5 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

Bl - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, M6x16
B2 - HEXAGON HEAD BOLT, STAINLESS, M6xl16

1-3



HA
KM-1201DU (Air-cooled) A. ICE CUBER ASSY (J-1)Y{E-3)(H-2)

overflow |
Pipe

Evaporator
Case

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8

S$2 - TRUSS HEAD TAPPING SCREW, M4x8

83 - COUNTERSUNK HEAD MACHINE SCREW, STAINLESS, M4x12

S4 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8

§5 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

Bl - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, Meéxlo
B2 - HEXAGON HEAD BOLT, STAINLESS, M6x16

1-4



HA

KM=-1201DU (Air-cooled) A. ICE CUBER ASSY

(3-1)

Overflow |
Evaporator Fipe
Case

FASTENER

s1
52
s3
s4
g5
B1
B2

- TRUSS HEAD TAPPING SCREW, STAINLESS, M4xS8

- TRUSS HEAD TAPPING SCREW, M4x8

- COUNTERSUNK HEAD MACHINE SCREW, STAINLESS, M4x12
- PAN HEAD MACHINE SCREW, STAINLESS, M4x8

- TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8
HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY,
- HEXAGON HEAD BOLT, STAINLESS, Méxl6

1-5

STAINLESS, M6x16



HA

MODEL

TITLE

KM-1201DU A. ICE CUBER ASSEMBLY
INDEX . DESCRIPTION MA-E)EF\'RIAL PART NUMBER REQD NUMBER
NO. MODEL NUMBER F-1|G-1] G-2] H-1| H-2
B | REFRIGERATION UNIT - 103513401 1 -
103513402 1 1] 111
C | WATER CIRCUIT ASSEMBLY - 103521401 1 1 1 1 1
D | CONTROL BOX ASSEMBLY - 209486801 | 1 1 1] 141
E | LABEL LOCATION - 318128401 1 1 1 i 1
F | DRAIN ONIT (5-0535) 319582401 | 1 | 1 1] 1] 1
1 | Evaporator Case - 103520601 1 11 1
2 | Frame G.S 103518601 1 -
320809601 1] 111
3 | Cover - Evaporator Case AC 318097601 | 1 | 1 11 111
4 | Thumbscrew S.S, ABS 415949601 | 6 | 6 6| 6| 6
5| Drain AC 309246-01 | 1 | 1 1] 1] 1
6| “0” Ring P-15 T611-PO15 | 1 | 1 11 1] 1
7| Frame - Evaporator Case S.S 428570-01 | 1 1 1 1 -
G.S 428570-02 1
8| Cover - Water Valve S.S 428551-01 | 1 | 1 1] 1] -
G.S 428551-02 1
9| Slope ABS 209389-01 | 1 1] 1] 1
10| Cover - Angle S.S 318058-01 1 1 1 1
11 | Front Panel S.S 318093-01 1 -
318093-02 1 1] 111
12 | Louver (B) ABS 103121-01 | 2 | 2 21 2| 2
13| Louver (C) ABS 103122-01 | 2 | 2 2 2
14 | Cover - Louver (B) ARS 316079-01 | 2 | 2 2
15| Cover - Louver (C) ABS 316080-01 | 2 | 2 2 -
16 Air Filter (B) ABS 208283601 | 2 | 2 2 21 2
17| &ir Filter (C) ABS 208284601 | 2 | 2 20 2| 2
18 | Top Panel S.S 318060601 | 1 | 1 1 1] 1
19| Insulation - Top Panel PE 428573-01 | 1 | 1 1] 1] 1
20| Side Panel (Right) S.S 318055601 | 1 | 1 1] 1] 1
21 | Junction Box G.S 318067601 1] 1 1] 1 1
22 | Clearance Indicator G.S 426921-01 | X
23| Cover - Junction Box G.S 426922-01 | 1 | 1 1| 1] 1




HA

MODEL

TITLE

KM-1201DU A. ICE CUBER ASSEMBLY
INDEX DESCRIPTION AR PART NUMBER REQD NUMBER
NO. MODEL NUMBER B-3 |J-1
B | REFRIGERATION UNIT - 103513402 1 1
C | WATER CIRCUIT ASSEMBLY - 103521401 1 1
D | CONTROL BOX ASSEMBLY - 209486401 1 1
E | LABEL LOCATION - 318128401 1 1
F | DRAIN UNIT (8-0535) 319582801 | 1 | 1
1 | Evaporator Case - 103520601 1 1
2 | Frame G.S 320809601 [ 1 |1
3 | Cover - Bvaporator Case ac 318097601 1 1
4 | Thumbscrew S.S, ABS 415949601 | 6 | 6
5 | Drain AC 309246-01 | 1 | 1
6 | “0” Ring P-15 T611-P015 | 1 | 1
" 7| Frame - Bvaporator Case G.S 428570-02 | 1 1
8 | Cover - Water Valve G.S 428551-02 | 1 | 1
9| Slope ABS 209389-01 | 1 | 1
10 | Cover - Angle 5.8 318058-01 1 1
11 | Front Panel S.S 318093-02 | 1 1
12 | Louver (B) ABS 103121-01 | 2 | 2
13 | Louver (C) ABS 103122-01 | 2 | 2
14 - - - -
15 - - - -
16 | Air Filter (B) ABS 208283601 | 2 | 2
17 | Air Filter (© ABS 208284601 | 2 | 2
18 | Top Panel S.S 318060601 | 1 | 1
19 | Insulation - Top Panel PE 428573-01 1 1
20 | Side Panel (Right) 8.8 318055601 1 1
21 | Junction Box G.S 318067601 | 1 | 1
22 - - - -
23| Cover - Junction Box G.S 426922-01 | 1 | 1




HA

MODEL

TITLE

KM-1201DU A. ICE CUBER ASSEMBLY

INDEX DESCRIPTION MABERRIAL PART NUMBER REQ'D NUMBER

NO. MODEL NUMBER F-1|G-1| G-2| H-1] H-2
24 | Barrier (B) G.S 428580-01 | 1 | 1 11 1411
25 | Barrier (C) G.S 428583-01 | 1 | 1 1] 1] 1
26 | Conduit (A) Copper 428600-01 | 1 | 1 1] 1] 1
27 | Conduit (B) . Copper 428601-01 | 1 | 1 1] 11
28 | Tie Cv-100 7920-0002 | 1 | 1 1 1] 1
29 | Conduit (C) Copper 428602-01 | 1 | 1 1 111
30 | Bracket - Pipe G.S 428092-01 | 4 | 4 4| 4| 4
31| Clamp No.249 427902-03 | 1 | 1 1| 1|1
32 | Bushing SR-34-2 420472-05 | 1 | 1 1] 111
33 | Grommet SG-164 410666-02 | 1 | 1 11 1] 1
34 | Bushing SB-625-8 420470-01 | 1 | 1 11 1)1
35 | Bushing B-312-250 428643-01 | 1 | 1 1] 111
36 | Cover (Left) - Water Supply 8.5 318004-01 | 1 | 1 1 1 -
37| Cover (Right) - Water Supply | S.S 318133-01 | 1 | 1 1| 1] -
38 | Separator ABS 432771-01 21 2] 2
39 | Square Washer Copper 433537-01 111
40 | Grounding Screw Brass 433304-01 1 1
41 | Tapping Screw - Black Steel 433954-01 4 | 4
42 | Cover - Water Supply RS 212119601 1




HA

MODEL

TITLE

KM-1201DU A. ICE CUBER ASSEMBLY
DB . MATERIAL AT NUMEER REQ'D NUMBER
NO. MODEL NUMBER H-3 |J-1
24 | Barrier (B) G.S 428580-01 | 1 |1
25 | Barrier (C) G.S 428583-01 | 1 | 1
26 | Conduit (&) Copper 428600-01 | 1 |1
27 | Conduit (B) Copper 428601-01 | 1 | 1
28 | Tie Cv-100 7920-0002 | 1 |1
29 | Conduit (C) Copper 428602-01 | 1 |1
30 | Bracket - Pipe G.S 428092-01 | 4 | 4
31 | Clamp No.249 427902-03 | 1 |1
32 | Bushing SR-34-2 420472-05 | 1 | 1
33 | Grommet SG-164 410666-02 | 1 | 1
34 | Bushing SB-625-8 420470-01 | 1 |1
35 | Bushing B-312-250 428643-01 | 1 | 1
36 - - - -
37 - - - -
38 | Separator ABS 432777-01 2 2
39 | Square Washer Copper 433637-01 | 1 1
40 | Grounding Screw Brass 433304-01 1 1
41 | Tapping Screw - Black Steel 433954-01 | 4 | 4
42 | Cover - Water Supply ABS 212119601 | 1 | 1
43 | Barrier G.S 436237601 @




HA
KM-1201DWU (Water-cooled) A. ICE CUBER ASSY (G-2)(G-1)(F-1)

Evaporator
Case
FASTENER
51 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8
§2 - TRUSS HEAD TAPPING SCREW, M4x8
S3 - COUNTERSUNK HEAD MACHINE SCREW, STAINLESS, M4x8
S4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8
S5 - PaN HEAD MACHINE SCREW, STAINLESS, M4x8
Bl - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHEER ASSY, STAINLESS, M6x16
B2 - HEXAGON HEAD BOLT, STAINLESS, M6x16 )



HA
KM-1201DWU (Water-cooled!} A. ICE CUBER ASSY (H-1)

Overflow
Evaperator Pipe
Case
FASTENER

51 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8

S2 - TRUSS HEAD TAPPING SCREW, M4x8

S3 - COUNTERSUNK HEAD MACHINE SCREW, STAINLESS, M4x8

S4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

S5 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8

B1 - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, M6x16
B2 - HEXAGON HEAD BOLT, STAINLESS, M6x16



HA
KM-1201DWU (Water-cooled) A. ICE CUBER ASSY (J-1)(H-3) (H-2)

Overflow

Evaporator Pipe
Case

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8

§2 - TRUSS HEAD TAPPING SCREW, M4x8

S3 - COUNTERSUNK HEAD MACHINE SCREW, STAINLESS, M4x12

S4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

S5 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8

Bl - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, M6x16
B2 - HEXAGON HEAD BOLT, STAINLESS, M6x16

4-3



HA
KM-1201DWU (Water-cooled) A. ICE CUBER ASSY (J-1)

Overflow
Evapeorator Pipe

Case o
®X©O

FASTENER

81 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8

S2 - TRUSS HEAD TAPPING SCREW, M4x8

$3 - COUNTERSUNK HEAD MACHINE SCREW, STAINLESS, M4x12

S4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

S5 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8

Bl - HEXAGCON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, M6x16
B2 - HEXAGON HEAD BOLT, STAINLESS, M6x16



Ha

MODEL

TITLE

KM-1201DwU A. ICE CUBER ASSEMBLY
INDEX DESCRIPTION MABE§IAL PART NUMBER REQ'D NUMBER
NO. MODEL NUMBER F-1| G-1| 6-2| H-1| H-2
Bi{ REFRIGERATION UNIT - 103632401 1 1 1 1 1
C| WATER CIRCUIT ASSEMBLY - 103521401 1 1 1 1 1
D| CONTROL BOX ASSEMBLY - 209486403 1 1 1 1 1
E| LABEL LOCATION - 318575401 | 1 | 1 1| 1] 1
F| DRAIN UNIT (S-0535) 319582401 1 1 1 1 1
1| Bvaporator Case - 103520601 | 1 1] 17 1
2| Frame G.S 103630601 | 1 -
320809603 1] 1 1
3| Cover - Evaporator Case ac 318097601 | 1 | 1 1 1 1
4| Thumbscrew S.S, ABS 415949601 | 6 | 6 6, 61| 6
5| Drain AC 309246-01 | 1 | 1 1] 1] 1
6| “0” Ring P-15 7611-PO15 | 1 | 1 1] 1] 1
7| Frame - Evaporator Case S.S 428570-01 | 1 | 1 1] 1] -
G.S 428570-02 1
8| Cover - Water Valve 8.8 428551-01 1 1 1 1 -
G.S 428551-02 1
9| Slope ABS 209389-01 1 1 1
10| Cover - Angle S.S 318058-01 1 1 1
11| Front Panel S.S 318069-01 -
318068-02 1 1] 1] 1
12| Top Panel S8.§ 318060601 | 1 | 1 1 1 1
13| Insulation - Top Panel PE 428573-01 1 1 1 1 1
14| Side Panel (Right) S.S 318055601 | 1 | 1 17 1] 1
15| Cover - Junction Box G.S 426922-01 | 1| 1 1] 1] 1
16| Barrier (B) G.S 428580-01 | 1 | 1 1 1] 1
17| Barrier (C) G.S 428583-01 | 1| 1 1] 1] 1
18| Conduit (4) Copper 428600-01 1 1 1 1 1
19| Conduit (B) Copper 428601-01 | 1 | 1 1] 1] 1
20| Tie CV-100 7920-0002 | 1| 1 1] 171
21| Bracket - Pipe G.S 428092-01 | 3| 3 31 3] 3
22| Clamp No. 249 427902-03 | 1| 1 1] 1] 1
23| Bushing SR-34-2 420472-05 | 1 | 1 1] 1) 1




HA

MODEL

TITLE

KM-1201DWU A, ICE CUBER ASSEMBLY
INDEX DESCRIPTION AR PART NUMBER REQD NUMBER
NO. MODEL NUMBER H-3 |J-1
B | REFRIGERATION UNIT - 103632401 1 1
C |WATER CIRCUIT ASSEMBLY - 103521401 1 1
D [ CONTROL BOX ASSEMBLY - 209486403 1 1
E | LABEL LOCATION - 318575401 1 1
F | DRAIN UNIT (S-0535) 319582301 1 1
1 | Evaporator Case - 103520G01 1 1
2 | Frame G.S 320809603 [ 1 |1
3 | Cover - Evaporator Case AC 318097601 1 1
4 | Thumbscrew S.S, ABS 415949G01 6 | 6
5 | Drain AC 309246-01 | 1 |1
6 | “0” Ring P-15 7611-PO1S | 1 | 1
7 | Frame - Evaporator Case G.S 428570-02 | 1 1
8 | Cover - HWater Valve G.S 428551-02 | 1 | 1
9 | Slope ABS 200389-01 | 1 |1
10 | Cover - Angle S.8 318058-01 1 |1
11 | Front Panel S.S 318069-02 | 1 | 1
12 | Top Panel 8.8 318060601 1 1
13 | Insulation - Top Panel PE 428573-01 | 1 | 1
14 | Side Panel (Right) S.S 318055601 | 1 | 1
15 | Cover - Junction Box G.S 426922-01 | 1 | 1
16 | Barrier (B) G.S 428580-01 | 1 | 1
17 | Barrier () G.S 428583-01 | 1 | 1
18 | Conduit (A) Copper 428600-01 | 1 | 1
19 | Conduit (B) Copper 428601-01 | 1 | 1
20 | Tie CvV-100 7920-0002 | 1 | 1
21 | Bracket - Pipe G.S 428092-01 3 3
22 | Clamp No.249 427902-03 | 1 | 1
23 | Bushing SR-34-2 420472-05 | 1 | 1

5-2




HA

MODEL TITLE

KM-1201DWU A, ICE CUBER ASSEMBLY
oo o MATERIAL AT NUMBER REQD NUMBER.
NO. MODEL ~NUMBER F-1| G-1| G-2| H-1! H-2
24| Grommet SG-16A 410066-02 | 1 | 1 1| 1] 1
25! Bushing SB-625-8 420470-01 | 1 | 1 10 1) 1
26| Bushing B-312-250 428643-01 1 1 1 1 1
27| Cover (Left) - Water Supply S.S 318094-01 | 1| 1 1y 1 -
28| Cover (Right) - Water Supply | S.S 318133-01 | 1| 1 11 1 -
29| Separator ABS 4327717-01 2| 2] 2
30| Grounding Screw Brass 433304-01 1 1
31| Square Washer Copper 433537-01 1 1
32| Cover - Water Supply ABS 212118601 1




it}

MODEL

TITLE

KM-1201DWU &. ICE CUBER ASSEMBLY
INDEX DESCRIPTION _MA-?)ERRIAL PART NUMBER REQ’'D NUMBER
NO. MODEL NUMBER H-3 | J-1
24 | Grommet SG-16A 410666-02 | 1 | 1
25 | Bushing SB-625-8 420470-01 | 1 | 1
26 | Bushing B-312-250 428643-01 [ 1 | 1
27 - - - -
28 - - - -
29 | Separator ABS 4327717-01 | 2 | 2
30 | Grounding Screw Brass 433304-01 | 1 1
31 | Square Washer Copper 43337-01 [ 1 | 1
32 | Cover - Water Supply ABS 212119601 | 1 | 1
33 | Barrier G.S 436237601 )




HA
KM-1201DSU (Remote) A. ICE CUBER ASSY (G-2)(G-1)(F-1)

<
<D F

Overflow

————

NG
(B)

Evaporator  Pipe
Case

FASTENER

51 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8

§2 - TRUSS HEAD TAPPING SCREW, M4x8

53 - COUNTERSUNK HEAD MACHINE SCREW, STAINLESS, M4x8

S4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

85 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8

Bl - HEXAOGN BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, M6x16
B2 - HEXAGON HEAD BOLT, STAINLESS, M6xl6



HA
KM-1201DSU (Remote) A. ICE CUBER ASSY (H-1)

Overflow

Evaporator FPipe
Case

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8

§2 - TRUSS HEAD TAPPING SCREW, M4x8 -

&3 - COUNTERSUNK HEAD MACHINE SCREW, STAINLESS, M4x8

S4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

S5 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8

Bl - HEXAOGN BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, M6x16
B2 - HEXAGON HEAD BOLT, STAINLESS, M6x16

7-2



HA (J-2)
KM-1201DSU (Remote) A. ICE CUBER ASSY (J-1) (H-3) (H-2)

\-.
o~ -

TS
o F
D

(ﬁl\\

‘-\l/

Overflow

Evaporator  Pipe
Case

A —y
A L4

YR

FASTENER

51 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8

§2 - TRUSS HEAD TAPPING SCREW, M4x8

S3 - COUNTERSUNK HEAD MACHINE SCREW, STAINLESS, M4x12

g4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

S5 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8

B1 - HEXAOGN BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, M6x16
B2 - HEXAGON HEAD BOLT, STAINLESS, M6x16

7-3



HA :
KM-1201DSU_ (Remote) A. ICE CUBER ASSY (J-1)

—
/—\‘-
\
AV

| <:)4Eg;§§§? |
\\l,/’ |
Overflow

Evaporator Fipe
Case

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8

§2 - TRUSS HEAD TAPPING SCREW, M4x8

§3 - COUNTERSUNK HEAD MACHINE SCREW, STAINLESS, M4xl2

S4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

55 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8

Bl - HEXAOGN BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, M6x16
B2 - HEXAGON HEAD BOLT, STAINLESS, Me6x16



HA

MODEL

TITLE

KM-1201DSU A. ICE CUBER ASSEMBLY
oo TN MATERAL AT NUMBER REQ'D NUMBER
NO. MODEL ~ NUMBER F-1| G-1| G-2| H-1} H-2
B| REFRIGERATION UNIT - 103515401 1 1 1 1 1
C| WATER CIRCUIT ASSEMBLY - 103521401 1 1 1 1 1
D} CONTROL BOX ASSEMBLY - 209486402 1 1 1 1 1
E| LABEL LOCATION - 318129401 1 1 1 i 1
F| DRAIN UNIT (S-0535) 319582801 | 1 | 1 1j 1 1
1| Bvaporator Case - 103520601 | 1 | 1 11 1] 1
2| Frame G.S 103519601 | 1 1 -
320809602 1] 11 1
31 Cover - Evaporator Case AC 318097601 | 1 | 1 1] 1 1
4] Thumbscrew S.S, ABS 415949601 | 6 | 6 6| 6| 6
5| Drain aC 309246-01 [ 1 | 1 1] 1] 1
6] “0” Ring P-15 To11-POI5 | 1| 1] 1, 1] 1
7| Frame - Evaporator Case S.S 428570-01 | 1 | 1 1 1| -
G.S 428570-02 1
8| Cover - Water Valve S.S 428551-01 | 1 | 1 17 1] -
G.S 428551-02 1
9| Slope ABS 209389-01 | 1| 1 1 1
10| Cover - Angle S.S 318058-01 | 1| 1 1 1
11| Front Panel S.S 318063-01 1| -
318069-02 1 1] 1] 1
12| Top Panel S.S 318060601 | 1 | 1 1 1 1
13| Insulation - Top Panel PE 428573-01 1 1 1 1 1
14| Side Panel (Right) S.S 318055601 | 1| 1 1| 1] 1
15[ Cover - Junction Box G.S 426922-01 | 2 | 2 21 2| 2
16| Barrier (B) G.S 428580-01 | 1 | 1 1] 1] 1
17| Barrier (0) G.S 428583-01 | 1| 1 1) 11
18| Conduit (A) Copper 428600-01 1 1 1 1 1
19| Conduit (B) Copper 428601-01 | 1 | 1 11 1] 1
20| Tie Cv-100 7920-0002 | 1 | 1 1] 11
21| Conduit (D) Copper 428623-01 | 1| 1 1| 1] 1
22| Bracket - Pipe G.S 428092-01 | 5| b 5{ 5] 5
23| Clamp No.249 427902-03 | 1| 1 1f 1] 1




HA

MODEL TITLE
KM-1201DSU A, ICE CUBER ASSEMBLY
oo onrTOn MATERIAL A NUMBER REQ'D NUMBER
NO. MODEL NUMBER H-3] J-1|J-2
B| REFRIGERATION UNIT - 103515401 1 1 1
C| WATER CIRCUIT ASSEMBLY - 103521401 1 1 1
D| CONTROL BOX ASSEMBLY - 209486402 1 1 1
E| LABEL LOCATION - 318128401 1 1 1
F| DRAIN UNIT (S-0535) 319582801 | 1 | 1 [ 1
1| Bvaporator Case - 103520601 | 1 | 1 | 1
2| Frame G.S 320809602 | 1 1 1
3| Cover - Bvaporator Case aC 318097601 | 1 | 1 | 1
4| Thumbscrew S.S, ABS 415849601 | 6 | 6 | 6
5| Drain AC 309246-01 | 1| 1 | 1
6| “0” Ring ' P-15 7611-P015 | 1 | 1 |1
7| Frame - Evaporator Case G.S 428570-02 | 1 1 1
8| Cover - Water Valve : G.S 428551-02 | 1 | 1 | 1
g| Slope ABS 200389-01 { 1 | 1 | 1
10| Cover - Angle S8.8 318058-01 | 1 | 1 |1
11{ Front Panel S8.§ 318069-02 | 1 | 1 | 1
12| Top Panel S.S 318060601 i 1 1
13| Insulation - Top Panel PE 428573-01 1 1 1
14| Side Panel (Right) S.8 318005601 | 1 | 1 |1
15| Cover - Junction Box G.S 426922-01 | 2| 2 | 2
16| Barrier {B) G.S 428580-01 | 1| 1 | 1
17| Barrier (©) G.S 428583-01 | 1 | 1 | 1
18] Conduit (A) Copper 428600-01 | 1| 1 | 1
19| Conduit (B) Copper 428601-01 1 1 1
20| Tie cv-100 7920-0002 | 1| 1 | 1
21| Conduit (D) Copper 428623-01 | 1 | 1 | 1
22| Bracket - Pipe G.S 428082-01{ 5| 5 | 5
23| Clamp No. 249 427902-03 y 1 | 1 | 1




HA

MODEL

TITLE

KM-1201DSU #. ICE CUBER ASSEMBLY

- seRPTON MATERIAL AT NUMBER REQ'D NUMBER

NO. MODEL ~NUMBER F-1| G-1| G-2| H-1| H-2
24| Bushing SR-34-2 420472-05 | 1 | 1 1 1] 1
25| Bushing SR-30-1 420470-03 | 1 | 1 1] 1| 1
26| Grommet SG-164 410666-02 | 1 | 1 1| 1| 1
27| Bushing SB-625-8 420470-01 | 1 | 1 1] 1] 1
28| Bushing B-812-250 428643-01 | 1 | 1 Ly 1| -
29| Cover (Right) - Water Supply | S.S 318094-01 | 1 ¢ 1 1 1] -
30| Cover (Left) - Water Supply .S 318133-01 | 1| 1 1] 1} -
31| Separator 4BS 432777-01 2| 2] 2
32| Grounding Screw Brass 433304-01 1] 1
33| Square Washer Copper 433537-01 1] 1
34| Cover - Water Supply ABS 212119601 1




HA

MODEL

KM-1201DSU A. ICE CUBER ASSEMBLY
- MATERIAL REQ'D NUMBER
e DESCRIPTION I - PART NUMBER | o=
24 | Bushing SR-34-2 420472-05 | 1 |1 |1
25 | Bushing SR-30-1 420470-03 1 |1 |1
26 | Grommet SG-164 410666-02 | 1 |1 |1
27 | Bushing SB-625-8 420470-01 [ 1 |1 |1
28 - - - -
29 . " . .
30 - - - -
31 | Separator ABS 43277701 | 2 | 2 |2
32 | Grounding Screw Brass 433304-01 | 1 |1 |1
33 | Square Washer Copper 433537-01 | 1 1 1
34 | Cover - Water Supply ABS 212119601 | 1 1 |1
35 | Barrier G.S 436237601 @




HA
KM-1201DU (Air-cooled) B. REFRIGERATION UNIT (G-2)(G-1)(F-1)

;§1“§ QB L) 2
] \\‘{.‘?ﬁl Insulatiox.:ny\-‘ (3) 49
\ B8 /P13 x 823 \CAlL
s Insu)l(ation: \\ ‘ % m

Insulation
%923 (15)@2
Insulation Insulation
27 x g17 gll x $23
Insulation ? @
$7 x $17 &l D
o i) =
- ‘J‘
FASTENER
S1 - TRUSS HEAD TAPPING SCREW, M4x8
a2 - TRUSS HEAD TAPPING SCREW, M3x8
83 - TRUSS HEAD MACHINE SCREW, M4x8
sS4 - PAN HEAD MACHINE SCREW, STAINLESS, M4x10
S5 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x12
Bl - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, M4x12
B2 - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, M4x12

10



HA

KM-1201DU (Air-cooled)

B. REFRIGERATION UNIT

(H-2)(H-1) (G-2)

FASTENER

sl TRUSS HEAD TAPPING SCREW, M4x8

s2 TRUSS.HEAD TAPPING SCREW,.M3x8

83 TRUSS HEAD MACHINE SCREW, M4x8

s4 PAN HEAD MACHINE SCREW, STAINLESS, M4x10

S5 TRUSS HEAD MACHINE SCREW, STAINLESS, M4x12

‘Bl - HEXAGON. BOLT AND SPRING WASHER + PLAIN WASHER ASSY,

B2
B3

=

]jxéhl 99 Jation
. {5 1y nsulati
Wire ‘.V '--b;_ g13 x- 423 “:

33 A'. %ﬂﬁrs!}g
i }/ﬂb
Insulation
Insulatio G ®
Insulation 3
#7 x @17
Insulation
@7 x $17

Insulation
$13 x $23

STAINLESS, M4x12

HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, M4ax12

HEXAGON HEAD BOLT, STAINLESS, M4x8

10-2



HA

KM-1201DU (Air-cooled) B. REFRIGERATION UNIT

(J-1) (H-3)

r.

A WP
AN . A M ! .
N .)J:' u1atioﬁ"' 0

pl X @

2 W'
Insulation’ \\ “‘
67 x @17 \ & N ’

Insulation g
X $23 /"! Il @ 0
Insulation . | Insulation
$7 x #17 ¥ | ¢13 x ¢23
Insulation \ ',/
87 x 417 > “Jy \
h @5

FASTENER

Sl TRUSS HEAD TAPPING SCREW, M4x8

S2 - TRUSS HEAD TAPPING SCREW, M3x8

§3 - TRUSS HEAD MACHINE SCREW, M4x8

S4 - PAN HEAD MACHINE SCREW, STAINLESS, M4x10

s5 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x12

56 TRUSS HEAD TAPPING SCREW, STAINLESS, M4x12

Bl - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, M4x12
B2 - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, M4x12

B3 - HEXAGON BOLT, STAINLESS, M4x8

10-3



HA
KM-1201DU (Air-cooled)

B. REFRIGERATION UNIT

(J-1)

O

\\
Insulation

X 923
Insulation
%7 x $17

Insulation
#7 x 417

FASTENER

Sl

I35 x 64
Jﬁ

Ul

e[l

Sl
1,
| £

TRUSS HEAD TAPPING SCREW,

3

oo
o
B

I f

\

48

$l3 x 923
Insulation

Y,

A

-
\ v
2

37 x $17 \

-
- e

M4x8

C’l ‘ o

| Insulation
{ 913 x 823

g2 - TRUSS HEAD TAPPING SCREW, M3x8

83 - TRUSS HEAD MACHINE SCREW, M4x8

§4 - PAN HEAD MACHINE SCREW, STAINLESS, M4x10

S5 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x12

S6 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x12

Bl - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS,
B2 - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, M4x12

B3 - HEXAGON BOLT, STAINLESS, M4x8

10-4

M4x12



HA

KM-1201DU (Air-cooled) B. REFRIGERATION UNIT

{J-1)

: , 3
\ " @ ‘\/‘l
l .\!.1 B f @sufai:io \’u{
d ]I n[r‘\**-', ‘ % 43 %T,?‘l
o\ 5h) SR A
.}1 rﬂ I‘}' Il ,))'I ulatio;;“\
\\\ J Al A“ : \@!E’) . :asu:;aignl \ o
SN P \

o

e #7 x $17 Vip
CSTAY & o

; D , =3 1 =l

&, W-/'J- =8
nsu:.(a.;on @ @
insulation ;r;gula;ggn
g7 x B17 x
Inszlation
&7 x ¢17

FASTENER

81 - TRUSS HEAD TAPPING SCREW, M4x8

S2 ~ TRUSS HEAD TAPPING SCREW, M3x8

§3 - TRUSS HEAD MACHINE SCREW, M4x8

S4 - PAN HEAD MACHINE SCREW, STAINLESS, M4x10
55 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x12

56 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x12

Bl - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, M4dx12

B2
B3

HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, M4x12
HEXAGON BOLT, STAINLESS, M4x8

10-5



HA

MODEL

TITLE

KM-1201DU B. REFRIGERATION UNIT
o o WATERIAL T NUMBER REQ'D NUMBER
NO. MODEL NUMBER F-1] G-1{ G-2 H-1] H-2

G| EVAPORATOR ASSEMBLY - 103516401 1 1 1 1 1

1| Chassis G.S 318100601 | 1| -
320670601 1 1] 11 1
2| Washer ABS 425842-01f 3| 3 31 8| 3
3| Condenser - Air-cooled - 210251-01 1 1 1 1 1

4| Shroud G.S 219497-01 -
209497-02 1 1] 1 1
5| Compressor KL187JD-3U 2U0070-01 11 11 1
6| Overload 23581 428653-01 1 1| 1 17 1] 1
7| Bracket - Fan Motor G.S 318065G01 1 1 1 1 1

8| Fan Motor 1330104 200064-01 | 1| -
EP-TZ56 200090-01 1 1, 1] 1

9| Fan Blade U460E020G2 425313-02 | 1| -
FW-30PHR 421462-01 1 1 1| 1

10| Capacitor - Fan Motor 6 uF, 220V 427076-01 1 -
431928-01 1 1y 1] 1
11| Drier DYN330HD 428632-01 | 1| 1 1 1| 1
12| Tie Cv-100 7920-0002 | 12 | 12 | 12| 12| 12
13| Tie CV-150 7920-0003 1 5| 5 5/ 5 5
14| Hot Gas Valve ABS-25-1-HD-2 300033-01 | 2| 2 21 2 2
15| Pressure Switch PS-7 CUT OFF 25K| 3U0069-04 | 1 | 1 1( 1 1
16| Expansion Valve BHX-45040 428633-01 1 1 1 1 1
17| Cover (8) - Expansion Valve PE 428593-01 | 1| 1 1) 1] 1
18| Cover (B} - Expansion Valve PE 428093-02 | 1| 1 1] 1) 1
19| Suction Pressure Regulator SPR-1905D852 428634-01 1 1 1 1 1
20! Thermistor - 427062-01 1] 1 1 1] 1
21| Holder - Thermistor Copper 427430-01 1] 1 1 1 1
22| Insulation - Thermistor PE 427441-01 | 1| 1 10 1) 1
23| Strap - Themistor S.S 427431-01 1 1 1 1] 1
24| Access Valve TCJ-2F15-HD 417366-01 | 1| 1 1] 1 1
25| Insulation () - SPR PE 428592-01 1 1] 1 1) 1] 1
26| Insulation (B) - SPR PE 428592-02 | 1 | 1 10 1] 1

11




HA

MODEL

KM-1201DU

B. REFRIGERATION UNIT

INDEX

MATERIAL

REQ'D NUMBER

NO. DESCRIFTION MODEL ~NUMBER PART NONBER I 3 T
G | EVAPORATOR ASSEMBLY - 103516401 1 1
1 | Chassis G.S 320670601 | 1 |1
2 | Washer ABS 425842-01 | 3 | 3
3 | Condenser - fir-cooled - 210251-01 1 1
4 | Shroud G.S 209497-02 | 1 | 1
5 | Compressor KL187JD-3U 200070-01 1 1
6 | Overload 23881 428653-01 | 1 | 1
7 | Bracket - Fan Motor G.S 318065601 1 1
8 | Fan Motor EP-TZ56 2U0090-01 1 1
§ | Fan Blade FW-30PHR 421462-01 1 1

10 [ Capacitor - Fan Motor 6 uF, 220V 431928-01 1 i

11 | Drier DYN330HD 428632-01 | 1 | 1

12 | Tie CV-100 7920-0002 (12 |12

13 | Tie CV-150 7920-0003 | 5 | 5

14 | Hot Gas Valve ABS-25-1-HD-2 300033-01 2 |2

15 | Pressure Switch PS-7 CUT OFF 25K | 3U0063-04 1 1

16 | Expansion Valve BHX-45040 428633-01 1 |1

17 | Cover (4) - Expansion Valve PE 428593-01 | 1 | 1

18 | Cover (B) - Expansion Valve PE 428593-02 [ 1 |1

19 | Suction Pressure Regulator SPR-1905D652 428634-01 1 1

20 | Thermistor - 427062-01 | 1 | 1

21 | Holder - Thermistor Copper 427430-01 1 1

22 | Insulation - Thermistor PE 427441-01 1 |1

23 | Strap - Themistor S.S 427431-01 1 | X

'440035-01 )

24 | Access Valve TCJ-2F15-HD 41730601 | 1 | 1

25 | Insulation (&) - SPR PE 428592-01 | 1 | 1

26 | Insulation (B) - SPR PE 428592-02 | 1 1




HA

MODEL

TITLE

KM-1201DU B. REFRIGERATION UNIT
X MATERIAL REQ'D NUMBER
NO. DESCRIPTION MODELOTQUMBER PART NUMBER F—l G-—]_ G—2 H-]_ H—2
27 | Clamp NK-12N 418814-12 | 1 | 1 111
28 | Distributor MDO01E001GO1 428635-01 [ 1 | 1 111
29 | Pipe Copper 429359-01 | 1 | 1 1|11
30 | Pipe (A) - High Side Copper 429348601 | 1 | -
432269601 1 X
211458601 @l 11
31 |Pipe (B) - High Side Copper 319457601 | 1 | -
432268601 1 -
320885601 X
32 | Pipe (G) - Low Side Copper 429347-01 | 1 | 1 X
33 | Tee Copper 420041-10 | 1 | 1 X
34 | Reducer Copper 420915-04 | 2 | 2 21 2| 2
35 | Pipe (B) - High Side Copper 429353-01 1 1 1 11
36 | Pipe (F) - High Side Copper 420354-01 | 1 |1 | X
37 | Pipe (&) - High Side Copper 429355601 1 |1 X
38 | Tee Copper 420041-05 | 1 | -
431618-01 X
89 | Heat Exchanger Copper 318694601 1 X
211456601 |11
40 | Pipe (F)} - Low Side Copper 429346-01 | 1 | 1 X
429346601 |11
41 | Pipe (L) - High Side Copper 420362-01 | 1 | 1 | X
42 | Pipe - Hot Gas Copper 430265601 2 2 2 2 2
43 | Pipe (A) - Low Side Copper 429357-01 | 1 X
432879601 | 1] 1
44 | Pipe (B) - Low Side Copper 429358-01 | 2 | 2 X
45 | Tee Copper 4173%4-01 | 2 | 2 21 2| 2
46 | Pipe (C) - Low Side Copper 430266601 1 1 1 21 2
47 | Pipe (D) - Low Side Copper 429344-01 | 1 | 1 | X
429344601 | 1] 1

12




HA

MODEL

TITLE

KM-1201DU B. REFRIGERATION UNIT
o N MATERIAL AT NVEER REQ'D NUMBER
NO. MODEL NUMBER H-3 | J-1
27 | Clamp NK-12N 418814-12 | 1 | 1
28 | Distributor MDOO1E001GO1 428635-01 | 1 | 1
29 | Pipe Copper 429353-01 1 1
30 | Pipe (&) - High Side Copper 211458601 | 1 | 1
31 - - - -
32 - - - -
33 - - - -
34 | Reducer Copper 420915-04 | 2 | 2
35 | Pipe (B) - High Side Copper 429353-01 | 1 | X
440033-01 €))
36 - - - -
37 - - - -
38 - - - -
39 | Heat Exchanger Copper 211456601 | 1
40 [ Pipe (F) - Low Side Copper 429346601 | 1
41 - - - -
42 | Pipe - Hot Gas Copper 430265601 | 2 | X
@©
43 | Pipe (A) - Low Side Copper 432879601 | 1 1
44 - - - -
45 | Tee Copper 417394-01 2 | X
436000-01 @
46 | Pipe (€} - Low Side Copper 430266601 | 2 | 2
47 | Pipe (B} - Low Side Copper 429344601 | 1 | 1
48 | Clamp D11-S 435254-04 | 3 | 8
49 | Exp. Valve Cover (C) PE 435051-01 2
50 | Pipe (C) - Hot Gas Copper 430265602 o))
51 | Bolt - 437889-01 @

12-2




HA
KM-1201DWU (Water-cooled) B. REFRIGERATION UNIT (G-2)(G-1)(F-1)

Insulation
/ (913 x 923

Insulation @® \,/// h')
13 X 9 eD S as ; S1 ea
Insulation ¢ _/ TR m—/@
27 X & (@) X @
Insulation .
?7 x ¢17 ‘

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, M3x8

52 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8
S3 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x12
54 - PAN HEAD MACHINE SCREW, M4x8

S5 - TRUSS HEAD MACHINE SCREW, M4x8

S6 - TRUSS HEAD TAPPING SCREW, M4x8

S7 - PAN HEAD MACHINE SCREW, STAINLESS, M4x10

13



HA ({H=-2)
KM-1201DWU (Water-cooled) B. REFRIGERATION UNIT (H-1) (G-2)

Insulation
u

Insulation
X ¢
Insulation
$7 x 817

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, M3x8

§2 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8
g3 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x12
54 - PAN HEAD MACHINE SCREW, M4x8

$5 - TRUSS HEAD MACHINE SCREW, M4x8

S6 - TRUSS HEAD TAPPING SCREW, M4x8

S7 - PAN HEAD MACHINE SCREW, STAINLESS, M4x10
Bl - HEXAGON HEAD BOLT, STAINLESS, M4x8

13-2



HA
KM-1201DWU (Water-cooled) B. REFRIGERATION UNIT (J-1)(H-3)

Insulation
X P

Insulation

$7 X @
Insulation
#7 x 17

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, M3x8
S2 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8
S3 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x12
54 - PAN HEAD MACHINE SCREW, M4x8

S5 - TRUSS HEAD MACHINE SCREW, M4x8

56 - TRUSS HEAD TAPPING SCREW, M4x8

57 - PAN HEAD MACHINE SCREW, STAINLESS, M4x10
S8 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x12
Bl - HEXAGON HEAD BOLT, STAINLESS, M4x8

13-3



HA
KM-1201DWU (Water-cooled) B. REFRIGERATION UNIT {(J-1)

o
CIn

sulation

Insulation
; & @

X @
Insulation
% 2

Insulation
7 x $17

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, M3x8
§2 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8
S3 - TRUSS HEAD MACHINE SCREW, STAINLESS, Md4x12
S4 - PAN HEAD MACHINE SCREW, M4x8

S5 -~ TRUSS HEAD MACHINE SCREW, M4x8

56 - TRUSS HEAD TAPPING SCREW, M4x8

57 - PAN HEAD MACHINE SCREW, STAINLESS, M4x10
S8 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x12
Bl - HEXAGON HEAD BOLT, STAINLESS,. M4x8

13-4



HA

MODEL

TITLE

KM-1201DWU B. REFRIGERATION UNIT
INDEX DESCRIPTION AR PART NUMBER REQD NUMBER
NO. MODEL NUMBER F-1]G-1| G-2| H-1| H-2
G| EVAPORATOR ASSEMBLY - 103516401 1 1 1 1 1
1| Chassis G.S 318100603 | 1 | 1 1] 11
2| Washer ABS 425842-01 | 3 | 3 3| 3| 3
3| Compressor KL187JD-3U 200070-01 | 1 | 1 1] 1] 1
4| Overload 23581 428653-01 { 1 | 1 1] 1|1
5| Drier DYN330HD 428632-01 | 1 | 1 11 1] 1
6| Hot Gas Valve ABS-25-1-HD-2 3U0033-01 | 2 | 2 21 2 2
7| Pressure Switch PS-T CUT OFF 25K| 3U0069-04 | 1 | 1 11 1 1
8| Expansion Valve BHX-45040 428633-01 | 1 | 1 1 1] 1
9| Cover (&) - Expansion Valve PE 428593-01 | 1 | 1 11 1] 1
10| Cover (B) - Expansion Valve PE 428593-02 | 1 1 1 1 1
11| Suction Pressure Regulator SPR-1805D052 428634-01 1|1 1) 1] 1
12| Thermistor - 427062-01 | 1 | 1 1 1] 1
13| Holder - Thermistor Copper 427430-01 1 1 1 111
14| Insulation - Thermistor PE 427441-01 1 i 1 1 1
15| Strap - Thermistor S.S 427431-01 1 1 1 1 1
16| Access Valve TCJ-2F15-HD 417366-01 | 1 | 1 11 1] 1
17| Insulation (A) - SPR PE 428592-01 | 1 | 1 1] 1] 1
18| Insulation (B) - SPR PE 428592-02 | 1 | 1 1 1] 1
19| Rear Panel G.S 200791601 | 1 | 1 11 11
20| Bracket G.S 429243-01 | 2 | 2 X
21| Distributor MDO01EOC1601 428635-01 | 1 1 X
22| Clamp NK-12N 418814-12 | 1 | 1 1 11 1
23| Pipe - Hot Gas Copper 429360601 | 2 | 2 X
429360601 D 1) 1
24| Tie Cv-100 7920-0002 | 13 [ 13 | 13| 13 | 13
25] Reducer Copper 420915-04 | 2 | 2 20 2| 2
26| Water Regulator AWR1204BLW 429262-01 | 1 | 1 1] -
WV-4RHD-1 433996-01 111
27| Condenser - Water-cooled (S-0477) 209773601 | 1| 1 1] 1] 1
28| Clamp (B} - Cond. G.S 4H0622-01 | 6 | © 6| 6] 6
29| Coupling (Male) 1S 40 421278-03 | 2 X

14




HA

MODEL

TITLE

KM-1201DWU B. REFRIGERATION UNIT
o O MATERAL AT NUMBER REQ'D NUMBER
NO. MODEL ~NUMBER H-3 | J-1
G | EVAPORATOR ASSEMBLY - 103516401 1 1
1 | Chassis G.S 318100603 | 1 | 1
2 | Washer ABS 425842-01 | 3 | 3
3 | Compressor KL187JD-3U 2U0070-01 1 1
4 | Overload 23581 428653-01 [ 1 | 1
5| Drier DYN330HD 428632-01 | 1 | 1
6 | Hot Gas Valve ABS-25-1-HD-2 3U0033-01 2 2
7 | Pressure Switch PS-7 CUT OFF 25K| 3U0069-04 | 1 | 1
8 | Expansion Valve BHX-45040 428633-01 | 1 | 1
9| Cover (A) - Expansion Valve PE 428593-01 [ 1 | 1
10 | Cover (B) - Expansion Valve PE 428593-02 1 1
11 | Suction Pressure Regulator SPR-1905D452 428634-01 | 1 1
12 | Thermistor - 427062-01 | 1 | 1
13 | Holder - Thermistor Copper 427430-01 | 1 | 1
14 | Insulation - Thermistor PE 427441-01 | 1 | 1
15 | Strap - Thermistor S.S 427431-01 1| X
4A0035-01 6]
16 | Access Valve TCJ-2F15-HD 417366-01 | 1 | 1
17 | Insulation (A} - SPR PE 428592-01 | 1 | 1
18 | Insulation (B) - SPR PE 428592-02 | 1 | 1
19 | Rear Panel G.S 209791601 1 1
20 - - - -
21 - - - -
22 | Clamp NK-12N 418814-12 1 1
23 | Pipe - Hot Gas Copper 4238360601 1 1
24 | Tie CV-100 7920-0002 | 13 |13
25 | Reducer Copper 420015-04 | 2 | 2
26 | Water Regulator WV-4RHD-1 43399%-01 | 1 | 1
27 | Condenser - Water-cooled (8-047D 200773601 | 1 | 1
28 | Clamp (B) - Cond. G.S 400622-01 | 6 | ©
29 - - - -

14-2




HA

MODEL

TITLE

KM-1201DWU B. REFRIGERATION UNIT

INDEX MATERIAL REQ'D NUMBER

NO. DESCRIFTION MODEL  NUMBER PARTNOMEER B 1T 6-1] G-2] H-1] H-2

30| Pipe (A) - Condenser Copper 429258601 1 1 X
429258-01 @l 11

31| Pipe (B) - Condenser Copper 429259-01 1 1 X
429259601 O 111

32| Pipe (C) - Condenser Copper 429260-01 1 1 X
429260601 Q| 1] 1

33| Pipe (&) - High Side Copper 430478601 | 1 | 1 X
211460601 @ 11

34| Pipe (B) - High Side Copper 430464601 | 1 | 1 X

35| Pipe (C) - High Side Copper 429649-01 | 1 1 X

36| Pipe (D) - High Side Copper 429648-01 | 1 | 1 11 1 1

37| Pipe (E) - High Side Copper 429646601 1 1 X

38 | Heat Exchanger Copper 318888601 | 1 | 1 X
211455601 Dl 111

39| Tie Cv-150 7920-0003 | 5 | 5 5| 5| 5

40| Pipe (L-1) - High Side Copper 429362-02 | 1 | 1 X

41| Pipe (&) - Low Side Copper 429357-01 | 1 | 1 X
432879601 d 1] 1

42| Pipe (B) - Low Side Copper 429358-01 | 2 | 2 | X

43| Pipe (C} - Low Side Copper 429363-01 2| 2 X
429363601 ® 21 2

44| Pipe (D) - Low Side Copper 429344-01 1 1 X
429344601 @] 1| 1

45| Pipe (F) - Low Side Copper 420651-01 | 1 | 1 X
429651601 | 1] 1

46 | Pipe (G) - Low Side Copper 429347-01 | 1 | 1 X

47| Pipe (G) - High Side Copper 429355602 | 1 | 1 1| 1] 1

48| Pipe Copper 429359-01 1|1 1 1 1

48| Pipe (&) - 0il Cooler Copper 429647-01 1 1 1 1 1

50| Pipe (B) - 0il Cooler MN40J 420047-02 | 1 | 1 1] 1] 1

51| Nut - Flare Copper 419177-03 | 2 | 2 %

52 | Tee Copper 417394-01 | 2 | 2 21 2] 2

53| Tee Copper 420041-10 | 1 | 1 X

54| Pipe - Hot Gas Copper 429360602 1 1 1

15




Ha

MODEL

TITLE

KM-1201DWU B. REFRIGERATION UNIT

INDEX DESCRIPTION MATCI)':Rl’QlAL PART NUMBER REQ'D NUMBER

NO. MODEL NUMBER H-3 |J-1

30 | Pipe (&) - Condenser Copper 429258-01 1 1

31 | Pipe (B} - Condenser Copper 429259601 1 1

32 | Pipe (€} - Condenser Copper 429260601 1 1

33 | Pipe (&) - High Side Copper 211460601 1 1

34 - - - -

35 - - - -

36 | Pipe (D) - High Side Copper 429648-01 | 1 |1

37 - - - -

38 | Heat Exchanger Copper 211456601 | 1 | 1

39 [ Tie CV-150 7920-0003 | 5 | 5

40 - - - -

41 | Pipe (4) - Low Side Copper 432879601 | 1 | 1

42 - - - -

43 | Pipe (C) - Low Side Copper 429363601 | 2 | 2

44 | Pipe (D) - Low Side Copper 429344601 1 1

45 | Pipe (F) - Low Side Copper 429651601 1 1

46 - - - -

47 | Pipe (G} - High Side Copper 429355602 | 1 1

48 | Pipe Copper 429358-01 | 1 |1

49 | Pipe (&) - 0il Cooler Copper 429%47-01 {1 | 1

50 | Pipe (B) - 0il Cooler MN4DJ 429647-02 | 1 | 1

51 - - - -

52 | Tee Copper 41739401 | 2 | X
436000-01 @

33 - - - -

54 | Pipe - Hot Gas Copper 428360602 | 1 | 1

55 | Clamp D11-§ 435254-04 | 3 | 3

56 | Exp. Valve Cover (C) PE 435051-01 2

57 | Bolt - 437889-01 @

15-2




HA
KM-1201DSU (Remote)

B. REFRIGERATION UNIT

(G-2)(G-1)(F-1)

HImS Ir@nlat‘ion ‘
~JM 629 x 843 ‘l ,
S BV Y (@
@ Al wl Nis <o
[ s
= fofse [~
e ] A’ . \ﬁt%h"? @ oot
e A =H
@ \,”“ ’e-"?ﬁ® L Fat
@ T4 ;
Insulation o
#13 x ¢23 (®) D |l| s‘l“"
Insulation ¢ g A
@7 x ¢17 4
Insulation
é7 x 617
FASTENER
S1 - TRUSS HEAD TAPPING SCREW, M4x8
S2 - TRUSS HEAD TAPPING SCREW, -M3xz8
S3 - TRUSS HEAD AMCHINE SCREW, M4x25
§5 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4xl2
S6 - TRUSS HEAD MACHINE SCREW, M4x8
S7 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8
S8 - PAN HEAD MACHINE SCREW, .STAINLESS, M4x10
Bl -

HEXAOGN HEAD BOLT, M8x12

16

!Fﬂhm‘
L
/A

Insulation
$13 x @23



HA

KM-1201DSU_(Remote) B. REFRIGERATION UNIT (H-2) (H-1) (G-2)
A
9 & @ )9
S5
o

#13 x @23
Insulation
?7 x 617
Insulatio
87 x $17

M4x8
M3x8
M4x25

STAINLESS, M4x12
M4x8

FASTENER

s1 TRUSS HEAD TAPPING SCREW,

52 TRUSS HEAD TAPPING SCREW,

53 TRUSS HEAD MACHINE SCREW,

s5 TRUSS HEAD MACHINE SCREW,

86 TRUSS HEAD MACHINE SCREW,

s7 PAN HEAD MACHINE SCREW, STAINLESS, M4x8
S8 PAN HEAD MACHINE SCREW, STAINLESS, M4x10

Bl
B2

HEXAGON HEAD BOLT, M8x12

HEXAGON HEAD BOLT, STAINLESS, M4x8

16-2



HA
KM-1201DSU_ (Remote) B. REFRIGERATION UNIT (J-2)(J-1)(H-3)

51

b
‘%L» 56

.‘\'
Insulation

Insulation
$13 x ¢23
Insulation
@7 x $17
Insulation
87 x 417

FASTENER

81 - TRUSS HEAD TAPPING SCREW, M4x8

82 - TRUSS HEAD TAPPING SCREW, M3x8

83 - TRUSS HEAD MACHINE SCREW, M4x25

§5 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x12
86 - TRUSS HEAD MACHINE SCREW, M4x8

§7 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8
S8 - PAN HEAD MACHINE SCREW, STAINLESS, M4x10
S9 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x12
Bl - HEXAGON HEAD BOLT, MBx12

B2 - HEXAGON HEAD BOLT, STAINLESS, M4x8

16-3



HA

KM-1201DSU (Remote)

B. REFRIGERATION UNIT

(J-2)

A

sulatio

$13 x $23
Insulation

27 x 417

M4x8
M3x8
M4x25
STAINLESS, Mdxl2
M4x8

FASTENER
§1 - TRUSS HEAD TAPPING SCREW,

S2 - TRUSS HEAD TAPPING SCREW,

S3 - TRUSS HEAD MACHINE SCREW,

S5 - TRUSS HEAD MACHINE SCREW,.

S6 - TRUSS HEAD MACHINE SCREW,

S7 - PAN HEAD MACHINE SCREW, STAINLESS, M4xS8
S8 - PAN HEAD MACHINE SCREW, STAINLESS, M4x10
S9 - TRUSS HEAD TAPPING SCREW,

Bl
B2

HEXAGON HEAD BOLT, M8xl2

STAINLESS, M4xl2

HEXAGON HEAD BOLT, STAINLESS, M4x8

16- 4

U s

82

Insulation
#13 x ¢23



HA

MODEL

TITLE

KM-1201DSU B. REFRIGERATION UNIT
INDEX DESCRIPTION AR PART NUMBER REQD NUMBER
NO. MODEL NUMBER F-1|G-1| G-2| H-1| H-2
G | EVAPORATOR ASSEMBLY - 103516401 1 1 i 1 1
1| Chassis G.S 318100602 | 1 1 1 1 1
2 | Washer ABS 425842-01 | 3 | 3 31 8| 3
3 | Compressor KL187JD-3U 200070-01 | 1 | 1 1111
4 | Overload 23581 428653-01 | 1 | 1 1] 1] 1
5 | Receiver Tank G.S 209508-01 | 1 1 1 1 1
6 | Crankcase Heater CH-5700 428639-01 | 1 | 1 111
7 | Fan Motor MS-17ZJ-RJAG 3U0045-01 1 1 1 1 1
8 | Fan Blade 4BS 414782-01 | 1 | 1 1, 1] 1
9| Bracket - Fan Motor S.8 421643601 1 1 1 1 1
10 [ Cover - Fan Blade G.S 428584-01 | 1 | 1 1 1] 1
11 | Drier DYN330HD 428632-01 | 1 | 1 1 1] 1
12 | Hot Gas Valve ABS-25-1-HD-2 Ju0033-01 | 2 | 2 2, 2| 2
13 | Pressure Switch PS-T7 CUT OFF 25K| 3U0063-04 | 1 | 1 1) 1] 1
14 | Expansion Valve BHX-45040 428633-01 | 1 | 1 1, 1] 1
15| Cover (A) - Expansion Valve PE 428593-01 1 1 1 1 1
16 | Cover (B) - Expansion Valve PE 428593-02 1 1 1 1 1
17 | Suction Pressure Regulator SPR-1905DB52 428634-01 1 1 11 1 1
18 | Tie Cv-100 7920-0002 |12 |12 | 12|12 |12
19 | Thermistor - 427062-01 | 1 | 1 11 11
20 | Holder - Thermistor Copper 427430-01 | 1 | 1 1) 1] 1
21 | Insulation - Thermistor PE 427441-01 | 1 | 1 11 11
22 | Strap-Thermistor S.S 427431-01 | 1 | 1 1] 1|1
23 | Access Valve TCJ-2F15-HD 417366-01 | 1 | 1 11 111
24 | Insulation (A) - SPR PE 428592-01 | 1 | 1 1] 1] 1
25| Insulation (B) - SPR PE 428582-02 | 1 | 1 11 111
26 | Rear Panel G.S 200484601 | 1 | 1 1] 111
27| Coupling (Male) 5782-6-6 426554-01 | 2 | 2 X
28 | Bracket - Tube G.S 425507-01 2 | 2 X
29| Distributor MBO01EQG1GO1 428635-01 | 1 | 1 1] 1] 1
30| Clamp NK-12N 418814-12 | 1 | 1 1] 1|1
31| Tee - Fusible Plug YWP-251-HD-1 421832-01 1 |1 1] 1] 1
32| Fusible Plug FUP-1105H12 4U0010-01 | 1 | 1 1] 1| 1

17




HA

MODEL TITLE
KM-1201DSU B. REFRIGERATION UNIT
INDEX MATERIAL REQ'D NUMBER
vy DESCRIPTION wooeL Rumsen PART NUMBER |75
G { EVAPORATOR ASSEMBLY - 103516401 1 1 1
1 | Chassis G.S 318100602 | 1 |1 1
2 | Washer ABS 425842-01 | 3 | 3 | 3
3 | Compressor KL187JD-3U 200070-01 | 1 {1 |1
4 | Overload 23581 428653-01 1 1 1
5 | Receiver Tank G.S 209509-01 | 1 |1 1
6 | Crankcase Heater CH-5700 428633-01 [ 1 |1 |1
7 | Fan Motor MS-17ZJ-RJAB 300045-01 | 1 |1 |1
8 | Fan Blade ABS 414782-01 | 1 |1 | 1
9 | Bracket - Fan Motor S.S 421643601 1 1 1
10 | Cover - Fan Blade G.S 428584-01 | 1 |1 |1
11 | Drier DYN330HD 428632-01 | 1 1 |1
12 | Hot Gas Valve ABS-25-1-HD-2 U0033-01 | 2 [ 2 |2
13 | Pressure Switch PS-7 CUT OFF 25K | 3U0069-04 | 1 | 1 | 1
14 | Expansion Valve BHX-45040 428633-01 | 1 |1 |1
15 | Cover (4) - Expansion Valve PE 428593-01 | 1 1 1
16 | Cover (B) - Expansion Valve PE 428093-02 |1 |1 |1
17 | Suction Pressure Regulator SPR-1905DA52 428634-01 | 1 |1 |1
18 | Tie Cv-100 7920-0002 [12 |12 |12
19 | Thermistor - 427062-01 1 1 1
20 | Holder - Thermistor Copper 427430-01 1 1 1
21 | Insulation - Thermistor PE 427441-01 1 1 1
22 | Strap-Thermistor S8.§ 427481-01 | 1 |1 | X
440035-01 o))
23 | Access Valve TCJ-2F15-HD 417366-01 | 1 | 1 |1
24 | Insulation (&) - SPR PE 428592-01 | 1 |1 |1
25 | Insulation (B) - SPR PE 428592-02 | 1 |1 |1
26 | Rear Panel G.S 200484601 | 1 |1 |1
27 - - - -
28 - - - -
29 | Distributor MDOO1EQD1GO1 428635-01 | 1 |1 |1
30 | Clamp NK-12N 418814-12 | 1 |1 |1
31 | Tee - Fusible Plug YWP-251-HD-1 421832-01 1 1 1
32 | Fusible Plug FUP-1105H12 4U0010-01 [ 1 | 1 | 1

17-2




HA

MODEL

TITLE

KM-1201DSU B. REFRIGERATION UNIT

INDEX DESCRIPTION | MAT(-)EF?‘AL PART NUMBER REQD NUMBER

NO. MODEL ~ NUMBER B-1|G-1 | G-2| H-1] H-2

33 | Pipe (A) - High Side Copper 430860-01 1 1 X
211459601 | 1] 1

34 | Pipe (B) - High Side Copper 429469601 | 1 | 1 X

35| Pipe (C-1) - High Side Copper 429470601 1 -
429470-01 1 X

36 | Pipe (D) - High Side Copper 420471601 | 1 | 1 X |
432882601 Ol 1 1

37 | Pipe (B) - High Side Copper 420472-01 [ 1 | 1 1|11

38 | Pipe (K) - High Side Copper 429361601 | 1 | 1 X

39 | Pipe (L) - High Side Copper 420362-01 | 1 |1 | X

40 | Pipe (A) - Low Side Copper 429357-01 | 1 |1 X
432879601 Q| 111

41 | Pipe (B) - Low Side Copper 429358-01 | 2 | 2 X

42 | Pipe (C) - Low Side Copper 429363-01 | 2 | 2 X
429363601 @i 2| 2

43 [ Pipe (D) - Low Side Copper 429344-01 | 1 | 1 X
429344601 Q| 11

44 | Pipe (E) - Low Side Copper 429475-01 1 1 X
429475601 Q| 1|1

45| Pipe (&) - Low Side Copper 429347-01 | 1 | 1 X

46| Heat Exchanger Copper 429476601 | 1 | 1 X
211457601 Q1] 1

47| Pipe - Hot Gas Copper 429360-01 | 2 | 2 X
429360601 @ 1)1

48| Pipe Copper 429358-01 | 1 | 1 1] 1|1

49| Tee Copper 417394-01 | 2 | 2 2| 2| 2

50| Tee Copper 420041-10 | 1 | 1 X

51| Reducer Copper 420815-04 | 2 | 2 20 2| 2

52| Tie CV-150 7920-0003 | 5 | 5 5/ 5| 5

53 Pipe - Hot Gas Copper 429360602 | 1 1 1 1 1

18




HA

MODEL TITLE
KM-1201DSU B. REFRIGERATION UNIT

INDEX DESCRIPTION MAT()EF§!AL PART NUMBER REQD NUMBER

NO. MODEL ~ NUMBER H-3 [J-1 [J-2

33| Pipe (&) - High Side Copper 211459601 | 1 1 -
211459602 1

34 - - - -

35 - - - -

36 | Pipe (D) - High Side Copper 432882601 | 1 1

37| Pipe (B) - High Side Copper 420472-01 | 1 | 1 |1

38 - - - -

39 - - - -

40 | Pipe (8) - Low Side Copper 432879601 | 1 |1 |1

41 - - - -

42 | Pipe (C) - Low Side Copper 429363601 212 |2

43 | Pipe (D) - Low Side Copper 429344601 1 1

44 | Pipe (E) - Low Side Copper 429475601 | 1

45 - - - -

46 | Heat Exchanger Copper 211457601 1 1 |1

7| Pipe - Hot Gas Copper 429360601 | 1 |1 |1

48 | Pipe Copper 429359-01 [ 1 |1 |1

49 | Tee Copper 417334-01 212 | X
436000-01 @

30 - - - -

51 | Reducer Copper 420915-04 | 2 | 2 | 2

52 | Tie CV-150 7920-0003 | 5 | 5 |5

53 | Pipe - Hot Gas Copper 429360602 | 1 |1 |1

54 | Clamp Bi1-S 435254-04 | 2 | 2 | 2

55 | Bxp. Yalve Cover () PE 435051-01 2 |2

56 | Bolt - 437889-01 @

18 -2




HA

KM-1201DU,DWU C. WATER CIRCUIT ASSEMBLY (1/2)

(G-2){G-1)(F-1)

FASTENER

S1 - TRUSS HEAD TAPPING
$2 - TRUSS HEAD TAPPING
S3 - TRUSS HEAD TAPPING
54 - TRUSS HEAD MACHINE
55 - TRUSS HEAD TAPPING
Bl - HEXAGON HEAD BOLT,

SCREW, STAINLESS, M4x12

SCREW, STAINLESS, M4x8
SCREW, M4x8

SCREW, STAINLESS, M4x8
SCREW, M4x10
STAINLESS, M5x12

19



HA
KM-1201DU, DWU C. WATER CIRCUIT ASSEMBLY (1/2) (H=1) (G-2)

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x12
S2 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8
S3 - TRUSS HEAD TAPPING SCREW, M4x8

S4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8
S5 - TRUSS HEAD TAPPING SCREW, STAINLESS, M5x12

19-2



HA
KM-1201DU, DWU C. WATER CIRCUIT ASSEMBLY (1/2) (J-1) (H=3) (H-2)

FASTENER

81 - TRUSS HEAD TAPPING SCREW, STAINLESS, Md4x12

§2 - TRUSS HEAD TAPPING SCREW, .STAINLESS, M4x8
S3 - TRUSS HEAD TAPPING SCREW, M4x8

S4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8
S5 - TRUSS HEAD TAPPING SCREW, STAINLESS, M5x12
$6 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8

Bl ~ HEXAGON FLANGE BOLT, STAINLESS, M5x12

19-3



HA (G-2)
KM-1201DU, DWU C. WATER CIRCUIT ASSEMBLY (2/2) (G-1)(F-1)

22 ] A
¢9xA13xL45 - -~
Hose '\‘é\‘_.é-y b

& 7
el DA
(e
5T eSS
o g i ) Y

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8
§2 - TRUSS HEAD TAPPING SCREW, M4x8
83 - TRUSS HEAD MACHINE SCREW, M4x12
S4- TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

20



HA
KM~1201DU, DWU C. WATER CIRCUIT ASSEMBLY (2/2) (H-2)(H-1)

FASTENER

81 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8
52 - TRUSS HEAD TAPPING SCREW, M4x8

53 - PAIl HEAD MACHINE SCREW, STAINLESS, M4x12
g4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

20-2



HA
KM-1201DU,DWU C. WATER CIRCUIT ASSEMBLY (2/2) (J-1) (H-3)

#9xP13xL260
Hose

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8
S2 - TRUSS HEAD TAPPING SCREW, M4x8

S3 - PAN HEAD MACHINE SCREW, STAINLESS, M4x12
S4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

20-3



HA

MODEL TITLE

KM-1201DU, DWU

C. WATER CIRCUIT ASSEMBLY

'%%EX DESCRIPTION MODI\;/::TOER: ]Lj\hI/I-BER PART NUMBER [T RlEQ’D GNUEMB? {153
H | FITTING (S) ASSEMBLY (S-0380) 314344401 1 1 1 1 1
J | WATER PUMP (A) ASSEMBLY (S-0455 318145401 1 1 1 1 1
K | WATER PUMP (B) ASSEMBLY (S-0461) 318145402 1 1 1 1 1
1| Fitting Nut AC 426910-02 | 1 1| 2
2 | Pipe (A) - Water Supply S.S 428577601 1 1 -

428577602 1

3| Pipe (B} - Water Supply S.§S 318059601 1 1 1] 1 -

318059602 1

4 | Rubber Gasket NBR 413854-01 | 2 | 2 21 2| 2

5{ Water Valve J246-379 300085-01 | 2 | 2 21 2] 2

6 | Bracket - Water Valve .S 428597-01 | 2 | 2 21 2| -

428597-02 2

7| Bracket - Valve S.S 318096-01 1 1 1] 1 -

G.S 318096-02 1

8| Hose - Water Supply EPDM 428381-01 1 1 i 1 1
9| Hose Clamp $.S, 16.5mm 427443-04 | 2 | 2 2 -

S.S, 18mm 427443-05 2| 2

10 | Hose Clamp $.S, 12mm 427443-06 | 6 | 6 6| -

S.S, 13.5mm 427443-07 6| 6

11| Spray Tube ABS 426869601 | 6 @ 6 6| 6| 6

12| Grommet H322-4-2 422300-03 | 6 | 6 6| 6| 6

13| Plunger H323-4-5-2 422293-03 | 6 | 6 6| 6] 6

14| Nozzle ABS 428418-01 | 6 | 6 6| 6] 6

15| Branch EPDH 317924-01 | 2 | 2 21 2| 2

16| Hose Clamp S.S, 25mm 427443-03 |12 |12 | 12| -

S.S, 27mm 427443-08 12 | 12

17| Pipe (&) ABS 428594-01 | 1 | 1 1) 11

18| Pipe (B) ABS 428594-02 | 1 | 1 1 1] 1

19| Clamp NO.1418 428644-01 2 | X

S.S 433066-01 @ 1] -

20| Clamp NG.872 430743-01 | 1 | 1 10 1 1

21| Connector ABS 430737-01 | 1 | 1 X

432763-01 @ 1] 1

21




HA

MODEL TITLE

KM-1201DU, DWU

C. WATER CIRCUIT ASSEMBLY

INDEX
NO.

DESCRIPTION

MATERIAL
OR
MODEL NUMBER

PART NUMBER

REQ'D NUMBER

H-3

J-1

W O -3 M 1 & W DD

B B = =t e 2 e B e e et e
— W 00 -1 Y N e N = O

FITTING (S) ASSEMBLY
WATER PUMP (&) ASSEMBLY
WATER PUMP (B) ASSEMBLY

Fitting Nut

Pipe (4) - Water Supply
Pipe (B) - Water Supply
Rubber Gasket

Water Valve

Bracket - Water Valve
Bracket - Valve

Hose - Water Supply
Hose Clamp

Hose Clamp

Spray Tube

Grommet

Plunger

Nozzle

Branch

Hose Clamp

Pipe ()

Pipe (B)

Clamp

Connector

(5-0380)
(5-0455)
(5-0461)

ac

S.S

S.S

NBR
J246-379
S.§

G.S

EPDM

S.S, 18mm
8.5, 13.5mm
ABS
H322-4-2
H323-4-5-2
ABS

EPDM

S.S, 27mm
ABS

ABS

NO.8T72
ABS

314344401
318145401
318145402

426910-02
428571602
318059602
413854-01
300085-01
428597-02
318096-02
428381-01
427443-05
427443-07
426869601
422300-03
422299-03
428418-01
317924-01
427443-08
428594-01
428594-02
430743-01
432763-01

[GN I e S » s > B » T > BN WG T i AR WS NU I S ey - e

[y
Eanl S W\

1
1
1

BN O MO DN D NN BN

p—t
= D

21-2




HA

MODEL

KM-1201DU, DWU

TITLE

C. WATER CIRCUIT ASSEMBLY

- RPN MATERIAL T NUMBER REQ'D NUMBER
NO. MODEL NUMBER F-16-1 | G-2| H-1{ H-2
22 | Spray Guide (f) PE 208586-01 |18 |18 | 18 | 18 | 18
23 | Guide - Cube S.S 318085601 | 2 | 2 21 2| 2
24 | Curtain PE 428416601 | 2 | 2 2| 2 2
25 | Pipe () ARS 430740-01 [ 1 | 1 111
26 | Bracket - Pump Motor S.S 428559601 1 1 1 1 1
27 | Packing Neoprene Rubber | 428589-01 1 1 1 1 1
28 | Bushing KG-024 414116-30 | 1 | 1 1711
29 | Bracket - Capacitor G.S 318124-01 [ 1 | 1 1 1|1
30 | Bushing OCB-750 428394-01 | 1 | 1 1111
31 | Wire Saddle LWS-3NS 4280060-02 | 1 | -

WS-2NS 427007-02 1 1] 11
32 | Cover - Capacitor G.S 428655-01 | 1 | 1 1] 11
33 | Capacitor - Pump Motor 5 uF, 230V 428641-01 | 2 | 2 21 2| 2
34 | Hose - Pump Suction EPDM 428417-01 | 2 | 2 21 2| 2
35 | Float Switch FS-08934-1 430417-01 | 1 | 1 1|11
36 | Bracket - Float Switch S.S 428586-01 1 1 1 1 1
37 | Tie cv-70 7920-0001 | 3 | 3 31 813
38 | Connector - Float Switch EPDM 426799-01 1 1 1 1 1
33 | Drain Pan S.§ 319642G01 1 1 1 111
40 | Pipe - Drain S.S 318057601 | 1 | 1 11 1]1
41 | Pipe - Drain ABS 317938-01 | 1 |1 1111
42 | Separator (Left) ABS 318101601 | 1 | 1 1111
43 | Separator (Right) ABS 318098601 | 1 | 1 1] 1)1
44 | Rivet NO. 3976 428642-01 | 6 | 6 6| -
45 | Reflector S.S 318136-01 | 2 | 2 21 2 2
46 | Hose EPDH 429044-01 | 1 | 1 1] 1] 1
47 [ Clamp NO. 5085 429297-01 | 1 | -
48 | Hose (&) - Water Supply EPDM 430738-01 | 1 | 1 1] 1
49 | Hose (B} - Water Supply EPDY 430739-01 | 1 |1 1] 1
50 | Pipe - Branch ABS 430741601 | 1 | 1 1] 1
51 | Hose Clamp S.S, 13.5mm 427443-07 | 2 | 2 2| -

$.S, 16.5mm 427443-04 2| 2
52 | Cap 4BS 430725-01 | 1 | 1 1111
53 | Flash Tank ABS 319639-01 | 1 | 1 1|11

22




HA

MODEL

Kn-1201DU, DWU

TITLE

C. WATER CIRCUIT ASSEMBLY

INDEX DESCRIPTION VAR PART NUMBER REQD NUMBER
NO. MODEL  NUMBER H-3 |J-1
22 | Spray Guide (A) PE 208586-01 |18 |18
23 | Guide - Cube 8.8 318085601 | 2 | 2
24 | Curtain PE 428416601 | 2 | 2
25 | Pipe (©) ABS 430740-01 | 1 | 1
26 | Bracket - Pump Motor S.S 428559G01 1 1
27 | Packing Neoprene Rubber | 428589-01 | 1 | 1
28 | Bushing KG-024 414116-30 | 1 | 1
29 | Bracket - Capacitor G.S 318124-01 | 1 1
30 | Bushing 0CB-750 428394-01 1 1
31 | Wire Saddle WS-2NS 427007-02 | 1 | 1
32 | Cover - Capacitor G.S 428655-01 | 1 | 1
33 | Capacitor - Pump Motor 5 uF, 230V 428641-01 | 2 | 2
34 | Hose - Pump Suction EPDM 428417-01 | 2 | 2
35 | Float Switch FS-08334-1 430417-01 | 1 | 1
36 - - - -
37 | Tie cv-70 7920-0001 | 3 | 3
38 | Connector - Float Switch EPDM 426799-01 | -
426799-03 | 1 | 1
39 | Drain Pan 8.8 319642601 1 1
40 | Pipe - Drain 8.8 318057601 | 1 | 1
41 | Pipe - Drain ABS 317938-01 | 1 | 1
42 | Separator (Left) 4BS 318101601 | 1 | 1
43 | Separator (Right) ABS 318008601 | 1 | 1
44 - - - -
45 | Reflector S.8 318136-01 | 2 | 2
46 | Hose EPDM 429044-01 | 1 | 1
7 n _ _ ]
48| Hose (&) - Water Supply EPDN 430738-01 | 1 | 1
49| Hose (B) - Water Supply EPDM 430739-01 | 1 | 1
50| Pipe - Branch ABS 430741601 [ 1 | 1
51| Hose Clamp S.S, 16.5mm 427443-04 | 2 | 2
52| Cap ABS 430725-01 | 1 | 1
53| Flash Tank ABS 319639-01 | 1 | 1

22-2




HA

MODEL

KM-1201DU, DWU

TITLE

C. WATER CIRCUIT ASSEMBLY

INDEX DESCRIPTION

MATERIAL

PART NUMBER

REQ'D NUMBER

NO. MODEL  NUMBER F-1|G-1 | G-2| H-1[H-2
54 | Tube (&) - Insulated EPDM 430214601 | 1 | 1 1711
55 [ Tube (B) - Insulated EPDM 430214602 | 1 | 1 1111
56 | Holder PP 321976-01 1

23




HA

MODEL

KM-1201DU, DWU

TITLE

C. WATER CIRCUIT ASSEMBLY

INDEX DESCRIPTION MR PART NUMBER REQD NUMBER
NO. MODEL ~NUMBER H-3 | J-1
54 [ Tube (A) - Insulated EPDM 430214601 | 1 | 1
55| Tube (B) - Insulated EPDM 430214602 | 1 | 1
56 | Holder PP 321976-01 | 1 | 1
57 | Clamp No. 4253 427902-05 | 1 | 1
58 | Float SW Bracket S.S 435104-01 | 1 | 1
59 | Tee (&) ABS 434943601 | 1 | 1
60 | Ring 10 Acryl 434944-01

Ring 18 434944-02

Ring 20 434944-03 |{1 | 1

Ring 22 434944-04

Ring 24 434944-05
61 | Cover - Pump 340030601 1
62 | Hose Clamp 8.5 427443-02 ®

23-2




HA
KM-1201DSU(Remote) €. WATER CIRCUIT ASSEMBLY (1/2) (G=2)(G-1)(F-1)

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x12
S2 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8
S3 - TRUSS HEAD TAPPING SCREW, M4x8 :

54 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8
S5 - TRUSS HEAD TAPPING SCREW, M4x10 .

Bl - HEXAGON HEAD BOLT, STAINLESS, M5x12

24



HA

KM-1201DSU {Remote) C. WATER CIRCUIT ASSEMBLY (1/2) (H-1) (G-2)

FASTENER

S1 - TRUSS HEAD TAPPING SCREW,
§2 - TRUSS HEAD TAPPING SCREW,
§3 - TRUSS HEAD TAPPING  SCREW,
84 - TRUSS HEAD MACHINE SCREW,
S5 - TRUSS HEAD TAPPING SCREW,

-STAINLESS,
STAINLESS,

M4x8

STAINLESS,
STAINLESS,

24-2

M4x12
M4x8

M4x8
M5x12



(J-2)

HA
WATER CIRCUIT ASSEMBLY (1/2) (J-1) (H=3) (H-2)

KM-1201DSU(Remote) C.

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x12
§2 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8
S3 - TRUSS HEAD TAPPING SCREW, HM4x8

$4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8
&5 - TRUSS HEAD TAPPING SCREW, STAINLESS, M5x12
S6 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8

Bl - HEXAGON FLANGE BOLT, STAINLESS, M5x12

24-3



HA (G-2)
KM-1201DSU(Remote) C. WATER CIRCUIT ASSEMBLY (2/2) (G-1)(F-1)

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8
§2 - TRUSS HEAD TAPPING SCREW, M4x8
§3 -~ TRUSS HEAD MACHINE SCREW, M4x12
S4- TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

25



HA
KM-1201DSU (Remote) _C. WATER CIRCUIT ASSEMBLY (2/2) (H-2) (H=-1)

POxP13IxL4AS
Hose

$9x$13xL260
Hose

$9x$13xL30

FASTENER

S1 - TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8
52 - TRUSS HEAD TAPPING SCREW, M4x8

g3 - PAN HEAD MACHINE SCREW, STAINLESS, M4x12
s4 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

25-2



HA

KM-1201DSU (Remote) C- WATER CIRCUIT ASSEMBLY (2/2)  (3-2){J-1)(H=-3)

#9x13xL4AS
Hose

Hose

¢9x@#13xL260
Hose

@13&260 2L

$9x$13xL30

?9x813xL210

FASTENER

sl TRUSS HEAD TAPPING SCREW, STAINLESS, M4x8
$2 - TRUSS HEAD TAPPING SCREW, M4x8

S3 -~ PAN HEAD MACHINE SCREW, STAINLESS, M4x12
sS4 TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

25-3



Ha

MODEL

TITLE

KM-1201DSU C. WATER CIRCUIT ASSEMBLY
INDEX DESCRIPTION MATOERRlAL PART NUMBER REQ'D NUMBER
NO. MODEL NUMBER F-1| 6-1| G-2| H-1] H-2
H| FITTING (S) ASSEMBLY (5-0380 314344401 1 1 1 1 1
J| WATER PUMP (4) ASSEMBLY (S-0455) 318145801 | 1 | 1 1] 1 1
K| WATER PUMP (B) ASSEMBLY (S-0461) 318145402 1 1 1 1 1
1| Fitting Nut AC 426910-02 | 1 | 1 1 1] 2
2| Pipe (A) - Water Supply S.S 428577601 1 1 1 1 -
428571602 1
3| Pipe (B) - Water Supply S.S 318059601 1 1 1 1 -
318059602 1
4| Rubber Gasket NBR 413854-01 | 2 | 2 2| 2| 2
5| Water Valve J246-379 3u0085-01 | 2 | 2 21 21 2
6| Bracket - Water Valve S.S 428597-01 | 2 @ 2 2|1 2| -
428597-02 2
7| Bracket - Valve S.§ 318096-01 | 1 | 1 10 1] -
G.S 318096-02 1
8| Hose - Water Supply EPDM 428381-01 1 1 1 1 1
9| Hose Clamp $.S, 16.5mm 427443-04 | 2 | 2 21 -
S.S, 18mm 427443-05 2| 2
10| Hose Clamp 5.5, 12mm 427443-06 | 6 | 6 6| -
S.S, 13.5mm 427443-07 6| 6
11| Spray Tube ABS 426869601 | 6 | 6 6/ 6 6
12| Grommet H322-4-2 422300-03 | 6 | 6 6] 6| 6
13| Plunger H323-4-5-2 422299-03 | 6 | 6 6| 6 6
14| Nozzle ABS 428418-01 | 6 | 6 6| 6| 6
15| Branch EPDM 317924-01 | 2 | 2 2 2] 2
16| Hose Clamp S.S, Z5mm 427443-03 | 12 |12 | 12| -
5.5, 27um 427443-08 12 | 12
17| Pipe (8 ABS 428594-01 | 1 | 1 1] 1| 1
18| Pipe (B) ABS 428594-02 | 1| 1 1, 1] 1
19| Clamp NO.1418 428644-01 | 2 | 2 | X
.S 433066-01 @ 1] -
20| Clamp NO.872 430743-01 | 11 1 1] 1] 1
21| Connector ABS 430737-01 | 1] 1 X
432763-01 @ 1] 1

26




HA

MODEL

TITLE

KM-1201DSU C. WATER CIRCUIT ASSEMBLY
o o VATERAL AT NUMEER REQ'D NUMBER
NO. MODEL NUMBER H-3| J-1{ J-2
H| FITTING (S) ASSEMBLY (S-0380) 314344401 1 1 1
J| WATER PUMP (A) ASSEMBLY (5-0455) 318145A01 1 1 1
K| WATER PUMP (B) ASSEMBLY (5-0461) 318145402 1 1 1
1| Fitting Nut AC 426910-02 | 2| 2 | 2
2| Pipe (8) - Water Supply S.S 428577602 | 1| 1 | 1
3| Pipe (B) - Water Supply S.S 318059602 | 1 1 | 1
4| Rubber Gasket NBR 413854-01 | 2| 2 | 2
5| Water Valve J246-379 3U0085-01 | 2| 2| 2
6| Bracket - Water Valve S.8 428597-02} 2| 2| 2
7| Bracket - Valve G.S 3180%6-02 1 1 1 1
8| Hose - Water Supply EPDM 428381-01 | 1 1| 1
9| Hose Clamp S.S, 18mm 427443-05 | 2 | 2 | 2
10| Hose Clamp S.S, 13.5mm 427443-07T | 6| 6 | 6
11| Spray Tube ABS 426869601 | 6 | 6 | 6
12| Grommet H322-4-2 422300-03 | 6| 6 | 6
13| Plunger H323-4-5-2 422299-03 | 6| 6 | 6
14| Nozzle ABS 428418-01 | 6 | 6 | ©
15| Branch EPDH 317924-01 | 2| 2 | 2
16| Hose Clamp 5.5, 2Tmm 427443-08 | 12 | 12 | 12
17} Pipe (A) ABS 428594-01 f 1| 1 | 1
18| Pipe (B ABS 428594-02 | 1| 1 | 1
18 - - - -
20| Clamp NO.872 430743-01 [ 1] 1 |1
21| Connector 4BS 432763-01 1 i

26-2




HA

MODEL

TITLE

KM-1201DSU C. WATER CIRCUIT ASSEMBLY

. . MATERAL T NUMBER REQ'D NUMBER
NO. MODEL NUMBER F-1| G-1| G-2| H-1| H-2
22| Spray Guide (8) PE 208586-01 | 18 | 18 18 18 | 18
23| Guide - Cube S.S 318085601 | 2 | 2 21 21 2
24| Curtain PE 428416601 | 2 | 2 21 2| 2
25| Pipe (©) ABS 430740-01 | 1 | 1 1y 1| 1
26| Bracket - Pump Motor S.S 428559601 | 1 | 1 1] 11 1
27| Packing Neoprene Rubber | 428583-01 1 1 1] 1] 1
28| Bushing KG-024 414116-30 | 1 | 1 1] 1] 1
29| Bracket - Capacitor G.S 318124-01 1 1 1 1 1
30| Bushing 0CB-750 428394-01 | 1 | 1 17 17 1
31| Wire Saddle LWS-3NS 428060-02 1 -

WS-2NS 427007-02 1 11 1] 1
32| Cover - Capacitor G.S 428655-01 | 1 | 1 1 1] 1
33| Capacitor - Pump Motor 5 uF, 230v 428641-01 2 2 2 2 2
34| Hose - Pump Suction EPDM 428417-01 | 2 | 2 21 2] 2
35| Float Switch FS-(8934-1 430417-01 | 1 | 1 10 1] 1
36| Bracket - Float Switch S.S 428586-01 | 1 | 1 1] 11
37| Tie cv-10 7920-0001 | 3 | 3 3] 3] 3
381 Connector - Float Switch EPDM 426799-01 | 1 | 1 1] 11
39} Drain Pan 8.§ 319642601 | 1 | 1 1 1)1
40| Pipe - Drain S.S 318057601 | 1 | 1 1] 1,1
41| Pipe - Drain ABS 317938-01 | 1 | 1 1] 1] 1
42| Separator (Left) ABS 318101601 | 1 | 1 1] 1] 1
43| Separator (Right) ABS 318098601 | 1 | 1 1] 11
44| Rivet NO. 3976 428642-01 | 6 | 6 6 -
45| Reflector §.S 318136-01 | 2 | 2 2| 2| 2
46| Hose EPDM 429044-01 | 1 | 1 1] 1, 1
47| Clamp NO. 5085 429297-01 | 1 | -
48| Hose (8) - Water Supply EPDM 430738-01 1 1 1 1 1
49| Hose (B} - Water Supply EPDH 430739-01 1] 1 1 1 1
50| Pipe - Branch ABS 430741601 1 1 1 1 1
51| Hose Clamp S.S, 13.5mm 427443-07 | 2 | 2 2| -

S.S, 16.5mm 427443-04 21 2
52| Cap 4BS 430725-01 | 1| 1 1] 17 1
53| Flash Tank ABS 319639-01 | 1 11 1

27




HA

MODEL

TITLE

KM-1201DSU C. WATER CIRCUIT ASSEMBLY

INDEX DESCRIPTION MA1§§|AL PART NUMBER REQ'D NUMBER
NO. MODEL  NUMBER H-3|J-1]J-2
22| Spray Guide (4) PE 208586-01 | 18 | 18 |18
23| Guide - Cube S.S 318085601 | 2 | 2 | 2
24| Curtain PE 428416601 | 2 | 2 | 2
25| Pipe © ABS 430740-01 | 1 | 1 | 1
26 | Bracket - Pump Motor S.S 428559G01 1 1 1

7| Packing Neoprene Rubber | 428583-01 | 1 | 1 | 1
28 | Bushing KG-024 414116-30 | 1 | 1 | 1
29 | Bracket - Capacitor G.S 3Bi24-01 | 1 | 1 |1
30 | Bushing 0CB-750 428394-01 | 1 | 1 | 1
31| Wire Saddle WS-2NS 427007-02 | 1 | 1 |1
32 | Cover - Capacitor G.S 428655-01 1 1 1
33| Capacitor - Pump Motor 5 uF, 230V 428641-01 | 2 | 2 | 2
34 | Hose - Pump Suction EPDM 428417-01 2 2 2
35| Float Switch FS-08934-1 430417-01 [ 1 | 1 | 1
36 - - - -

37| Tie Cv-70 7920-0001 | 3 | 3 | 3
38 | Connector - Float Switch EPDM 426799-01 | -

420799-03 | 1 1 | 1

39| Drain Pan S.8 319642601 | 1 | 1 | 1
40| Pipe - Drain ) 318057601 | 1 | 1 | I
41| Pipe - Drain ARS 317938-01 1 1 1
42 | Separator (Left) ABS 318101601 | 1 1 1
43| Separator (Right) ABS 318098601 | 1 | 1 | 1
44 - - - -
45| Reflector S.S 318136-01 | 2 | 2

46 | Hose EPDN 429044-01 | 1 | 1 | 1
47 - - - -
48 | Hose (A) - Water Supply EPDM 430738-01 | 1 1 1 |1
49 | Hose (B) - Water Supply EPDM 430739-01 | 1 | 1 |1
50| Pipe - Branch ABS 430741601 1 1 1
51 | Hose Clamp S.S, 16.5mm 427443-04 | 2 | 2 | 2
52| Cap ABS 430725-01 [ 1 | 1 | 1
53 | Flash Tank ABS 319639-61 | 1 | 1 |1

27-2




HA

MODEL TITLE

KM-1201DSU C. WATER CIRCUIT ASSEMBLY
oo TN VATERAL AT AR REQ'D NUMBER
NO. MODEL NUMBER F-1| 6-1] G-2 H-1
54| Tube (4) - Insulated EPDM 430214601 | 1 | 1 1l 1 1
55| Tube (B) - Insulated EPDM 430214602 | 1 1 1 1 1
56| Holder PP 321976-01 1

28




HA

MODEL TITLE

KM-1201DSU C. WATER CIRCUIT ASSEMBLY
]%Dgx DESCRIPTION A PART NUMBER 2T~ RIEQ’DJ ;UMBER

: MODEL NUMBER -3 J-11J-

54 | Tube (4) - Insulated EPDM 430214601 | 1 | 1 |1
55| Tube (B) - Insulated EPDM 430214602 | 1 | 1 |1
56 | Holder PP 321976-01 | 1 | 1 |1
57| Clamp No.4253 427902-056 | 1 1 |1
58 | Float SW Bracket S.S 435104-01 | 1 1 1 |1
59 | Tee (&) ABS 434943601 | 1 | 1 | 1
60| Ring 16 Acryl 434944-01

Ring 18 434944-02

Ring 20 434944-03 |1 | 1 | 1

Ring 22 434944-04

Ring 24 434944-05
61| Cover - Pump - 3A0030G01 1 1
62 | Hose Clamp 5.5 427443-02 @

28-2




HA
KM-1201DU (Air-cooled)

D. CONTROL BOX ASSEMBLY-

FASTENER

S1 - TRUSS HEAD TAPPING
$2 - TRUSS HEAD HACUINE
S3 - TRUSS HEAD TAPPING

SCREW, M4x8
SCREW, M4x6
SCREW, M4x12




HA

MODEL

TITLE

KM-1201DU D. CONTROL BOX ASSEMBLY
INDEX DESCRIPTION MATOERRlAL PART NUMBER REQ'D NUMBER
NO. MODEL NUMBER F-1| G-1| G-2| H-1] H-2

1| Control Box G.S 200487601 | 1| 1 10 1] 1
2| Guide GR-180S 427005-01 | 1| 1 1| 1] 1
3| Guide SPC-3000 427006-01 | 2 | 2 21 2| 2

4| Controller Board HSU83137C06 427004-06 | 1 | -
- 431225-02 1 1] 1] 1
5| Run Capacitor PHT-37550P 428636-01 | 1 | 1 10 1] 1
6| Start Capacitor MS160F250 (J) -R 428652-01 | 2 | 2 21 2 2
7| Strap G.S 428552-01 | 1 | 1 1] 11
8| Starter FST-200B 3u00087-01 | 1| 1 17 111
9| Magnetic Contactor VC20FA 4283393-01 1] 1 1 1 1
10| Toggle Switch ST-1034 405135-02 | 1 | 1 1] 11 1
11| Thermostat 410-9758 420465-02 | 1 | 1 1] 1|1
12| Knob ABS 309332-01 | 1| 1 1) 1] 1
13| Label - Knob PETP Film 415993-01 | 1 | 1 1] 111
14| Insert PE 407927-01 | 1 | 1 1 1|1
15| Cover (A) - Control Box G.S 428595601 | 1 | 1 1] 1} 1
16| Bushing SB-1500-21 420470-06 | 1 | 1 1 1] 1
171 Bushing KG-012 L=67 7991Ka067 | 1 | 1 1] 1] 1
18| Plate - Shield G.S 318056-01 | 1 | 1 1) 11
19| Edge Saddle EDS-2 421552-01 | 1 | 1 1] 11
20| Bushing KG-012 L=80 TI91KA0B0 | 1 | 1 1] 1] 1
21| Bushing SB-750-10 420470-05 | 1 | 1 1] 1411

22| Wire Saddle LWS-4NS 428060-01 | 1 | -
WS-2NS 427007-02 1 1] 111

30




HA

MODEL

TITLE

KM-1201DU D. CONTROL ROX ASSEMBLY
oo e on MATERAL N REQ'D NUMBER
NO. MODEL NUMBER H-3 | J-1
1 [ Control Box G.S 209487601 1 1
2 | Guide GR-1808 427005-01 | 1 | 1
3 | Guide SPC-3000 427006-01 | 2 | 2
4 | Controller Board - 431225-02 | 1 | 1
5 | Run Capacitor PMT-37550P 428636-01 1 1
6 | Start Capacitor MS160F250(J) -R 428652-01 | 2 | 2
7 | Strap G.S 428552-01 | 1 | 1
8 | Starter FST-200B 3uU0087-01 1 1
9 | Magnetic Contactor VC20FA 428383-01 | 1 1
10 | Toggle Switch ST-1034 405135-02 | 1 | 1
11 | Thermostat 410-9758 420465-02 | 1 1
12 | Knob ABS 309332-01 | 1 |1
13 | Label - Knob PETP Film 415993-01 1 1
14 | Insert PE 407927-01 | 1 |1
15 | Cover () - Control Box G.S 428595601 [ 1 | 1
16 | Bushing SB-1500-21 420470-06 | 1 | 1
17 | Bushing KG-012 L=67 T991KA0GT [ 1 | 1
18 | Plate - Shield G.S 318056-01 | 1 | 1
19 | Edge Saddle EDS-2 421552-01 | 1 |1
20 | Bushing KG-012 L=80 T991KA080 [ 1 | 1
21 | Bushing SB-T750-10 420470-05 [ 1 |1
22 | Wire Saddle WS-2NS 427007-02 | 1 | X
WST5-25-C 436439-01 @

30-2




(J-1)
HA (H-3)(H-2) {H-1)
KM-1201DWU (Water-cooled) D. CONTROL BOX -ASSEMBLY (G-2)(G-1){(F-1)

\

e

S1
/g

© &

FASTENER
51 - TRUSS HEAD TAPPING SCREW, M4x8

82 - TRUSS HEAD MACHINE SCREW, M4x6
S3 - TRUSS HEAD TAPPING SCREW, Md4x12

31



Ha

MODEL

TITLE

KM-1201DWU D. CONTROL BOX ASSEMBLY
INDEX DESCRIPTION AR PART NUMBER REQD NUMBER
NO. MODEL NUMBER F-1 (G-1 | G-2| H-1 |H-2
1 |Control Box G.S 200487601 | 1 |1 111
2 |Guide GR-180S 42700501 [ 1 |1 1111
3 |Guide SPC-3000 427006-01 | 2 | 2 212 2
4 |Controller Board HSUB3137C06 427004-06 | 1 | -
- 431225-02 1 1|1 |1
5 |Run Capacitor PMT-37550P 428636-01 | 1 |1 1 11
6 |Start Capacitor MS160F250(J) -R 42865201 | 2 | 2 202 |2
7 |Strap G.S 428552-01 |1 |1 1|1 |1
8 |Starter FST-200B 3U0087-01 1 1 1 1 ]1
9 |Magnetic Contactor VC20FA 428393-01 | 1 |1 1111
10 |Toggle Switch ST-103A 405135-02 [ 1 |1 1|1 |1
11 |Thermostat A10-9758 420465-02 | 1 |1 1|11
12 [Knob ABS 300332-01 | 1 |1 1|11
13 |Label - Knob PETP Film 415993-01 | 1 |1 111 |1
14 |Insert PE 407927-01 | 1 |1 1111
15 | Cover (A) - Control Box G.S 428595601 | 1 1 1 1 |1
16 |Bushing SB-1500-21 420470-06 | 1 |1 1111
17 |Bushing KG-012 L=67 T991KA067 | 1 | 1 111 1
18 [Plate - Shield G.S 318056-01 | 1 |1 1|1 |1
19 |Edge Saddle EDS-2 421552-01 |1 |1 11111
20 {Bushing KG-012 1=80 T991KA0B0 | 1 | 1 11111
21 |Bushing SB-750-10 420470-06 | 1 | 1 1111
22 |Wire Saddle WS-2NS 427007-02 | 1 |1 11 |1

32




Ha

MODEL

TITLE

KM-1201DWU D. CONTROL BOX ASSEMBLY
INOEX DESCRIPTION AR PART NUMBER REQD NOWBER
NO. MODEL NUMBER H-3 | J-1
1 | Control Box G.S 200487601 | 1 | 1
2 | Guide GR-180S 427005-01 | 1 | 1
3 | Guide SPC-3000 427006-01 | 2 | 2
4 | Controller Board - 431225-02 | 1 1
5 | Run Capacitor PMT-37550P 428636-01 1 1
6 | Start Capacitor MS160F250(J) -R 428652-01 | 2 | 2
7 | Strap G.S 428552-01 1 1
8 | Starter FST-200B 300087-01 | 1 |1
9 |Magnetic Contactor YC20FA 428393-01 1 1
10 | Toggle Switch ST-1034 400135-02 | 1 | 1
11 | Thermostat 410-9758 420465-02 | 1 | 1
12 | Knob ABS 300332-01 [ 1 |1
13 | Label - Knob PETP Film 415993-01 1 1
14 | Insert PE 407927-01 | 1 | 1
15 | Cover (&) - Control Box G.S 428595601 [ 1 | 1
16 | Bushing SB-1500-21 420470-06 | 1 | 1
17 | Bushing KG-012 L=67 7991KA067 | 1 | 1
18 [ Plate - Shield G.S 318056-01 | 1 | 1
19 | Edge Saddle EDS-2 421552-01 1 1
20 | Bushing KG-012 L=80 7991Ka080 | 1 | 1
21 | Bushing SB-750-10 420470-05 | 1 | 1
22 | Wire Saddle WS-2NS 427007-02 | 1 | X
WS75-25-C 436439-01 o)

3e-2




_ (3-2)(3-1)
HA (H-3) (H-2)(H-1)
KM-1201DSU_(Remote) D. CONTROL BOX ASSEMBLY (G-2)(G-1)(F-1)

FASTENER
S1 - TRUSS HEAD TAPPING SCREW, M4x8

§2 - TRUSS HEAD MACHINE SCREW, M4x6 -
S3 - TRUSS HEAD TAPPING SCREW, M4x12

33



HA

MODEL TITLE

KM-1201DSU D. CONTROL BOX ASSEMBLY
INDEX DESCRIPTION MA-gZRRlAL PART NUMBER REQ'D NUMBER
NO. MODEL NUMBER F-1| G-1|G-2 [H-1 | H-2

1| Control Box G.S 200487601 | 1| 1|1 |1 1
2| Guide GR-180S 42100-01 | 11 1 |1 |1 1
3| Guide SPC-3000 427006-01 | 2| 2 | 2 | 2 2

4| Controller Board HSUB3137C06 427004-06 | 1 | -
- 431225-02 111 1
5| Run Capacitor PMT-37550P 428636-01 | 1| 1 |1 |1 1
6| Start Capacitor MS160F250 (J) -R 428652-01 | 2| 2 | 2 | 2 2
7| Strap G.S 428552-01 | 1 1 11 |1 1
8| Starter FST-200B 300087-01 | 1| 1 (1|1 1
9| Magnetic Contacior VC20FA 428393-01 | 1 1|1 |1 1
10| Toggle Switch ST-210pP 428638-01 | 1 1 |1 |1 1
11| Thermostat - Bin Control 410-9758 420465-02 1 1 1 1 1
12| Knob ABS 309332-01 | 1| 1|1 |1 1
13| Label - Knob PETP Film 415993-01 | 1 | 1 |1 | 1 1
14| Insert PE 407927-00 | 11 |1 |1 1
15| Cover (4) - Control Box G.S 428596601 | 1 | 1 | 1 |1 1
16| Bushing SB-1500-21 420470-06 | 1 | 1 |1 |1 1
17| Bushing KG-012 L=67 7991KAC67 | 1 | 1 |1 |1 1
18| Plate - Shield G.S 318056-01 [ 1 0 1 |1 |1 1
19| Edge Saddle EDS-2 421552-01 | 1] 1 |1 |1 1
20| Bushing KG-012 L-80 T991KA080 | 1 | 1 |1 |1 1
21| Bushing SB-750-10 420470-06 | 1| 1 | 1 |1 1
22| Wire Saddle WS-2NS 4270702 | 1 1 |1 |1 1

34




HA

MODEL

TITLE

KM-1201DSU D. CONTROL BOX ASSEMBLY
oo N MATERIAL AT NUMBER REQ'D NUMBER
NO. MODEL NUMBER H-31J-1 {J-2
1 | Control Box G.S 209487601 1 1 1
2 | Guide GR-180S 427005-01 | 1 |1 |1
3 | Guide SPC-3000 427006-01 | 2 | 2 | 2
4 | Controller Board - 431225-02 1 1 1
5 | Run Capacitor PMT-37550P 428636-01 1 1 |1 |1
6 | Start Capacitor MS160F250(J) -R 428652-01 | 2 | 2 | 2
T | Strap G.S 428552-01 | 1 |1 |1
8 | Starter FST-200B 300087-01 1 11 1
9 | Magnetic Contactor VC20FA 428393-01 1 1 |1
10 [ Toggle Switch ST-210p 428638-01 | 1 |1 |1
11 | Thermostat - Bin Control 810-9758 420465-02 | 1 1 1
12 | Knob ABS 309332-01 | 1 |1 |1
13 | Label - Knob PETP Film 415993-01 [ 1 |1 |1
14 | Insert PE 407927-01 | 1 |1 |1
15 | Cover (4) - Control Box G.S 428556601 | 1 |1 |1
16 | Bushing SB-1500-21 420470-06 | 1 |1 |1
17 | Bushing KG-012 L=67 7991Ka067 | 1 |1 |1
18 | Plate - Shield G.S 318056-01 | 1 |1 |1
1§ | Edge Saddle EDS-2 42155201 | 1 |1 |1
20 | Bushing KG-012 L=80 7991Ka080 | 1 11 |1
21 | Bushing SB-750-10 420470-05 | 1 |1 |1
22 | Wire Saddle WS-2NS 427007-02 | 1 |1 | X
WS75-25-C 4364338-01 )

34-2




HA
KM-1201DU (Air-cooled) E. LABEL LOCATION (G-1)(F-1)

[S—@©

Bracket
- Float Switch

Control Box

35



DN
e

(R

KM-1201DU (Air-cooled) E. :LABEL LOCATION L (H-1)

S

7

8

/f
7

.

- Float Syitch

-2y

Bracket
@—

Control Box

35-2



HA
KM-1201DU (Air-cooled) E. LABEL LOCATION (J=1) (H=3)

Float SW Bracket

Control Box

35-3



HA

MODEL

TITLE

KM-1201DU E. LABEL LOCATION
oo N MATERIAL AT MBS REQ'D NUMBER
NO. MODEL NUMBER E-1]6-1| G-2| H-1| H-2
1| Label - Danger and Warning PVC Film 431092-01 | 1 | 1 17 1] 1
2| Label - NSF - 423170-01 | 1 | 1 -
3| Label - Maintenance PVC Film 318312-01 1 1 1 1 1
4| Label - Penguin PVC Film 410994-01 | 1 | 1 1] 1] 1
5| Label - Model Number PETP Film 428511-#x | 1 1 1 1] 1
6| Emblem (L) - HOSHIZAKI ABS 418634601 1 1 1 1 i
7| Instruction Sheet - Inst, Ope.| Paper 200606-01 | 1 | 1 1] 1 1
8| Label - Air Filter PETP Film 426177-01 | 1 | 1 1| 1|1
9| Nameplate PES Film 430692-01 | 1 | 1 | X
432488-01 @ 1] 1
10| Label - Float Switch PVC Film 428821-01 | 1 | 1 1 1] 1
Adjustment
11| Label - Control Aluminum 428822-01 1 1 1 1
12| Label - Wiring Diagram PVC Film 318296-01 -
320593-01 1 1
13| Tag - Warning: Connection Paper 428430-01 1 1 1

*+x 15 as same as the Auxiliary Code.

36




HA

MODEL TITLE

KM-1201DU E. LABEL LOCATION
INDEX DESCRIPTION VAR PART NUMBER REQD NUMBER
NO. MODEL NUMBER H-3 [J-1
1 |Label - Danger and Warning PVC Film 431092-01 |1 |1
9 - . , -
3 |Label - Maintenance PVC Film 318312-01 |1 |1
4 |Label - Penguin PVC Film 410994-01 1 1
5 |Label - Model Number PETP Film 428511-++ | 1 | 1
6 |Emblem (L) - HOSHIZAKI ABS 418634601 1 1
T | Instruction Sheet - Inst. Ope. | Paper 209606-01 | 1 |1
8 |Label - Air Filter PETP Film 426177-01 | 1 |1
9 |Nameplate PES Film 432488-01 | 1 |1
10 | Label - Float Switch PYC Film 428821-01 | 1 |1
Adjustment
11 [Label - Control Aluminum 428822-01 [ 1 |1
12 | Label - Wiring Diagram PVC Film 320003-01 | 1 |1
13 | Tag - Warning: Connection Paper 428430-01 1 |1
14 | Label - Level Gage AYC Film 434956-01 1 1
15 | Instruction Sheet (B) Paper 322643-01 | 1 |1
16 | Tag Paper 340026601 1 1

#* is as same as the Auxiliary Code.

36-2




HA
KM-1201DWU (Water-cooled) E. LABEL LOCATION (G=-1)(F-1)

2

Bracket
- Float Switch

7,

©
()

Control Box

37



HA
: (H-2)
EM-1201DWU (Water-cooled) E. LABEL LOCATION (H-1) {(G-2)

{

Brachket
- Float Switch

37-2



HA
KM-1201DWU (Water-cooled) E. LABEL LOCATION (J-1) (H-3)

Float SW Bracket

@
Control Box .

37-3



HA

MODEL TITLE
KM-1201DWU E. LABEL LOCATION
oex . VATERAL AT NUMBER REQ'D NUMBER
NO. MODEL NUMBER F-1} G-1| G-2 H-1] H-2
1| Label - Danger PVC Film 425322-01 1 1 1 1 1
2| Label - NSF - 423170-01 | 1| 1 -
3| Label - Maintenance PYC Film 318312-01 | 11 1 1] 11 1
4| Label - Penguin PVC Film 410994-01 | 11 1 1 1 1
5| Label - Model Number PETP Film 428515-*+ | 1 | 1 1 11
6| Emblem (L} - HOSHIZAKI ABS 418634601 1 1 1 1 1
7| Instruction Sheet - Inst. Ope.| Paper 209606-01 | 1 | 1 1 1] 1
8| Nameplate PES Film 430694-01 1 1 X
432490-01 D 1
9| Label - Float Switch PVC Film 428821-01 1 1| 1 1] 1
Adjustment
10| Label - Control Aluminum 428822-01 1 1 1 1 1
11| Label - Wiring Diagram PYC Film 31829-0L | 1| -
320593-01 1] 1
12| Tag - Warning: Paper 428430-01 | 1 1] 1
Electrical Connection
13| Label - Cooling Water Inlet PETP Film 420743-02 | 1 | 1 X
418023-04 Dl 1| 1
14| Label - Cooling Water Qutlet | PETP Film 420743-01 | 1 | 1 X
418029-05 | 1|1

** is as same as the Auxiliary Code. 38




Ha

MODEL TITLE

KM-1201DWU E. LABEL LOCATION
o DESCRIPTION MO;ETE%E;BER PART NUMBER [ J_;EQD NUVBER
1 |Label - Danger PVC Film 425322-01 |1 |1
9 . . ; _
3 |Label - Maintenance PYC Film 318312-01 1 1
4 {Label - Penguin PVC Film 410994-01 1 1
5 |Label - Model Number PETP Film 428515-#x | 1 1
6 |Emblem (L) - HOSHIZAKI ABS 418634G01 1 1
T | Instruction Sheet - Inst. Ope. | Paper 209606-01 1 1
8 |Nameplate PES Film 432480-01 1 |1
9 |Label - Float Switch PYC Film 428821-01 |1 |1
Adjustiment
10 {Label - Control Aluminum 428822-01 | 1 |1
11 |Label - Wiring Diagram PVC Film 320593-01 | 1 |1
12 | Tag - Warning: Paper 428430-01 1 1
Electrical Connection
13 | Label - Cooling Water Inlet PEPT Film 418028-04 1 -
14 |Label - Cooling Water OQutlet | PEPT Film 418023-05 1 -
15 | Label - Level Gage PYC Film 434956-01 1 1
16 | Instruction Sheet (B) Paper 322643-01 [ 1 | 1
17 | Tag Paper 340026601 1 1

** is as same as the Auxiliary Code,

38-2




HA
KM-1201DSU (Remote) E. LABEL LOCATION (G-1)Y(F-1)

/S .

”

)

)

Control Box

39



HA - (H-2)
KiM-1201DSU_(Remote) E. _LABEL LOCATION ' (H-1) (G-2)

Bracket .
- Float Switch

Control Box

39-2



HA
KM-1201DSU (Remote) E. LABEL LOCATION (J-2)Y{(J-1) (H-3)

Float SW Bracket

39-3



HA

MODEL TITLE
KM-1201DSU E. LABEL LOCATION
INDEX DESCRIPTION MR PART NUMBER REQD NUMBER
NO. MODEL NUMBER F-1| G-1|G-2 |H-1 | H-2
1| Label - Danger and Warning PYC Film 431092-01 1 1 1 1 1
2| Label - NSF - 423170-01 | 1| 1 | -
3| Label - Maintenance PVC Film 318312-01 1 1 1 1 1
4| Label - Penguin PVC Film 410994-01 | 1| 1 |1 | 1 1
5| Label - Model Number PETP Film 428513-#x | 1 | 1 {1 |1 1
6| Emblem (L) - HOSHIZAKI ABS 418634601 1 1 1 1 1
7| Instruction Sheet - Inst. Ope.| Paper 209606-01 1 1 1 1 1
8| Tag - Fan Motor Leads Paper 420742-01 111 1 1
§| Nameplate PES Film 430093-01 | 1] 1 | X
432489-01 O 1 1
10| Label - Float Switch PYC Film 428821-01 1 1 1 1 1
Adjustment
11} Label - Control Aluminum 428823-01 | 1| 1 |1 |1 1
12| Label - Wiring Diagram PVC Film 318297-01 | 1| -
320594-01 1 1
13| Tag - Warning: Paper 428430-01 | 1 | 1 1
Electrical Connection
14| Label - Arrow, “IN” PETP Film 420743-01 | 1 1 | 1
15| Label - Arrow, “O0UT” PETP Film 420743-02 [ 1| 1 | 1

*k is as same as the Auxiliary Code. 40




HA

MODEL TITLE

KM-1201DSU E. LABEL LOCATION
VINDEX DESCRIPTION MABE;(]AL PART NUMBER REQ'D NUMBER

NO. MODEL NUMBER H-3|J-1[J-2
1| Label - Danger and Warning PY¥C Film 431092-01 1 1 1
9 ; _ _ .

3 | Label - Maintenance PVC Film 318312-01 | 1 |1 |1
4 | Label - Penguin PVC Film 410994-01 1 1 1
5| Label - Model Number PETP Film 428518-#+ [ 1 | 1 | 1
6| Emblem (L) - HOSHIZAKI ABS 418634601 1 1 1
T| Instruction Sheet - Inst. Ope.| Paper 209606-01 1 1 1
8 | Tag - Fan Motor Leads Paper 420742-01 1 1 1
g | Nameplate ’ PES Film 432489-01 1 1 1
10 | Label - Float Switch PYC Film 428821-01 1 1 1

Adjustment
11 | Label - Control Aluminum 428823-01 1
12 | Label - Wiring Diagram PVC Film 320594-01 1
13| Tag - Warning: Paper 428430-01 1
Electrical Connection

14 | Label - Arrow, “IN” PEPT Film 420743-01 | 1 | 1 | -
15| Label - Arrow, “Out” PEPT Film 420743-02 | 1 [ 1 | -
16 | Label - Level Gage PYC Film 434956-01 1 1 1
17| Instruction Sheet (B) Paper 322643-01 | 1 |1 |1
18 | Tag Paper 340026601 1 1 1

#* is as same as the Auxiliary Code.

40-2




(J—1;
-1
(H-3) (H-2)(H )
(G-2){G-1)(F-
NIT
na F. DRAIN U
KM-1201DU, DWU

47



HA

MODEL

KM-1201DU, DHU

F. DRAIN UNIT

INDEX

DESCRIPTION

MATERIAL
OR

PART NUMBER

REQ'D NUMBER

NO. MODEL NUMBER F-1 [G-1 | G-2| H-1 | H-2
1 | Drain Tank ABS 319538601 [ 1 | 1 111
20" Ring 1AG60 7611-6060 | 1 | 1 1111
3 | Pipe - Drain ABS 430431602 [ 1 | 1 1141
4 [ Pipe (8) EPDM 420781-01 | 1 | 1 1| 111
5 [ Pipe EPDM 430430-02 | 2 | 2 2|1 2|2
6 | Bracket 5.8 318539601 | 1 | 1 1] 1|1
7 | Label - Caution: Shutter Paper 430438-01 | 1 | 1 1111

42




HA

MODEL TITLE

KM-1201DU, DWU F. DRAIN UNIT

":EJE.X DESCRIPTION MOD'\:iBErg :;BER PART NUMBER T ;EQ’D NUMBER
1 | Drain Tank ABS 319538601 | 1 |1

2| “0” Ring 14G60 7611-6060 | 1 | 1

3 | Pipe - Drain ABS 430431602 | 1 | 1

4 | Pipe (1) EPDM 420781-01 | 1 |1

5 | Pipe EPDM 430430-02 | 2 | 2

6 | Bracket S.S 319539601 1 1

7 {Label - Caution: Shutter Paper 430438-01 1 1

42-2




-1
{(J-2)(J-1)
H-1)
(H-3) (H-2)( 1)

HA

- t ) :
e -

43



HA

MODEL TITLE
KM-1201DSU F. DRAIN UNIT
- scRPTION MATERIAL R NUMBER REQ'D NUMBER
NO. MODEL ~NUMBER F-1| G-1|G-2 [H-1 | B-2
1| Drain Tank ABS 318538601 | 1| 1 |1 |1 1
2| “0” Ring 1AG60 O11-6060 | 1| 1 |1 |1 1
3| Pipe - Drain ABS 430431602 | 1 | 1 |1 |1 1
4| Pipe (8) EPDM 420781-01 [ 1| 1 (1 |1 1
5| Pipe EPDM 430430-02 | 2 | 2 | 2 | 2 2
6| Bracket S.S 319533601 1] 1 1 1 1
T| Label - Caution: Shutter Paper 430438-01 111 1 1 1

a4




HA

MODEL TITLE
KM-1201DSU F. DRAIN UNIT
INDEX DESCRIPTION MABEISAL PART NUMBER REQ'D NUMBER
NO. MODEL NUMBER H-3] J-1] J-2
1| Drain Tank ABS 319638601 | 1| 1 1 1
2| “0” Ring 14G60 7611-6060 | 1| 1 | 1
3| Pipe - Drain ABS 430431602 | 1| 1 | 1
4| Pipe (&) EPDM 420781-01 | 1] 1 | 1
5| Pipe EPDY 430430-02 | 2| 2 | 2
6| Bracket S.S 319539601 | 1 1] 1
7| Label - Caution: Shutter Paper 430438-01 1111




HA

G. EVAPORATOR ASSEMBLY

KM-1201DU,DWU

FASTENER

STAINLESS, M4x8

S1 - PAN HEAD MACHINE SCREW,

45



HA

MODEL TITLE

KM-1201DU, DWU

G. EVAPORATOR ASSEMBLY

INDEX DESCRIPTION MR PART NUMBER REQD NUMBER
NO. MODEL NUMBER F-1|G-1] G-2| H-1] H-2
1 | Evaporator (Left) - 209923601 1|1 1] 1711
2 | Evaporator (Right) - 209922601 1 1 1 11
3 | Bracket (&) - Evaporator S.8 318001-01 [ 1 | 1 1y 17 -
G.S 318091-02 1
4 | Bracket (B} - Evaporator 8.8 318089-01 | 1 | 1 1)1
G.S 318089-02 1
5| *Y” Branch Copper 426640-01 | 1 | 1 1] 11
6| Pipe (B-1) Copper 430482-01 | 1 | 1 1) 1] 1
7| Pipe (B-2) Copper 430480-01 1 1 1 1 1

46




HA

MODEL TITLE

G. EVAPORATOR ASSEMBLY

KM-1201DU, DWU

INDEX

MATERIAL

REQ'D NUMBER

vy DESCRIPTION ooes uvacs PART NUMBER  [——ar——
1| Bvaporator (Left) - 209923601 | 1 | 1
2| Bvaporator (Right) - 209922601 1 1
3| Bracket (A) - Evaporator G.S 318061-02 | 1| 1
4| Bracket (B) - Evaporator G.S 318089-02 1 1
5| “Y” Branch Copper 428640-01 | 1 | 1
6| Pipe (B-1 Copper 430482-01 [ 1 | 1
7| Pipe (B-2) Copper 430480-01 | 1 | 1

46-2




G. EVAPORATOR ASSEMBLY

KM-1201DSU (Remote)

HA

FASTENER

S1 - PAN HEAD MACHINE SCREW, STAINLESS, M4x8

47



HA

MODEL TITLE
KM-1201DSU G. EVAPORATOR ASSEMBLY
INDEX DESCRIPTION AR PART NUMBER REQD NUMBER
NO. MODEL NUMBER E-1|6G-1 |G-2 [H-1 | H-2
1| Bvaporator (Left) - 209923601 111 |1
2| Bvaporator (Right) - 200922601 | 1 |1 |1 |1
3| Bracket (&) - Evaporator 8.8 3ige9L-01 | 1L 1|1 -
G.S 318091-02 1
4| Bracket (B) - Evaporator 8.8 318089-01 | 1 | 1 |1 |1 -
G.S 318089-02 1
5| “Y¥” Branch Copper 428640-01 111 )1 1
6| Pipe (B-1) Copper 430482-01 111 |1 1
7| Pipe (B-2) Copper 4304806-01 1 1 1 1

48




HA

MODEL TITLE
KM-1201DSU G. EVAPORATOR ASSEMBLY
INDEX DESCRIPTION AR PART NUMBER REQD MIMBER
NO. MODEL ~NUMBER -3 J-1 ]J-2
1| Evaporator (Left) - 209923601 | 1 | 1 |1
2| Evaporator (Right) - 209922601 1 1 1
3| Bracket (A) - Evaporator G.S 318001-02 | 1 1 |1
4| Bracket (B) - Evaporator G.S 318089-02 1 1 1
5| “Y” Branch Copper 428640-01 | 1 | 1 | 1
6| Pipe (B-1) Copper 430482-01 1 1 |1
7| Pipe (B-2) Copper 430480-01 1 1 1

48-2




(J-1)
HA (H-3) (H-2) (H-1)
KM-1201DU, DWU H. FITTING (S) ASSEMBLY (G=2){G-1)(F-1)

49



HA

MODEL

KM-1201DU, DWU

TITLE

H. FITTING (S) ASSEMBLY

INDEX

MATERIAL

REQ'D NUMBER

O, DESCRIPTION R PART NUMBER |- s T 1 T T g
1 |Fitting (D) Brass 310977-01 | 1 | 1 17111
2 | Taper Packing (4) Sy.R 415715-01 | 2 | 2 2 2| 2
3 | Nut - Fitting Brass 415713-01 | 2 | 2 2 2| 2

50




Ha

MODEL

KM-1201DU, DWU

TITLE

H. FITTING (S) ASSEMBLY

INDEX

NO. DESCRIPTION

MATERIAL
MODEL NUMBER

PART NUMBER

REQ'D NUMBER

H-3

J-1

1 [Fitting (J)
2 | Taper Packing (&)
3 | Nut - Fitting

Brass
Sy.R
Brass

310977-01
415715-01
415713-01

[W R GO

1
2
2

50-2




KM~ 1 20 1 DS - -
u (RemOte G -
)

51



Ha

MODEL TITLE
KM-1201DSU . FITTING (S) ASSEMBLY
DX - cneTon MATERIAL CART NUMBER REQ'D NUMBER
NO. MODEL NUMBER F-1| G-1| G-2 [H-1 | H-2
1| Fitting (J) Brass Ju977-01 ) 1 171 1 1
2| Taper Packing (4) Sy.R 415715-01 | 2| 2| 2 | 2 2
3| Nut - Fitting Brass 415713-01 | 2| 2 | 2 | 2 2

B2




HA

MODEL TITLE
KM-1201DSU H. FITTING (S) ASSEMBLY
NDEX DESCRIPTION VAR PART NUMBER REQD NUMSER
NO. MODEL NUMBER H-3|J-1|J-2
1| Fitting () Brass 310977-01 | 1} 1 |1
2| Taper Packing (4) Sy.R 415715-01 2 2 2
3| Nut - Fitting Brass 415713-01 2 2 2

D2-2




HA
KM-1201DU, DWU

J. PUMP MOTOR ASSEMBLY

FASTENER

S1 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x16

B1 - HEXAGON HEAD BOLT,

STAINLESS,M6x40

53




HA

MODEL

K-1201DU, DWU

TITLE

J. WATER PUMP (4) ASSEMBLY

o PESCRITION MOD’\!:TOEFE]ljh:BER PARTINOMEER TR T RIEQYD GN;Msi 1| H-2
1 | Pump Motor 9TK60SP-10 200073-01 | 1 |1 111
2 | Flange Aluminum 318047-01 1 1 1 1 1
3 | Retainer S8.S 428544-01 | 1 | 1 1111
4 | Mechanical Seal H5-PN, Smm 428545-01 | 1 | 1 1111
51 “0” Ring 14P22 611-P022 | 1 | 1 1] 11
6| Flange - “0” Ring S.S 428546-01 1 1 1 1 1
T | Packing SBR 428547-01 | 1 | 1 1] 1|1
8| Impeller ABS 428548-01 | 1 | 1 1] 1] 1
9| Pin S.S 414102-01 | 1 | 1 1] 11

10 | Pump Housing ABS 209467-01 1 1 1 1 1

o4




HA

MODEL

KM-1201DU, DWU

TITLE

J. WATER PUMP (4) ASSEMBLY

'ﬂﬁx DESCRIPTION Mo;gﬂﬁzrtsza PART NUMBER 1313 ?%QD NUMBER
1 [ Pump Motor 91K60SP-10 200073-01 | 1 |1
2 | Flange Aluminum 318047-01 | 1 | 1
3 | Retainer S.S 428544-01 [ 1 | 1
4 [ Mechanical Seal H5-PN, 8mm 428545-01 | 1 | 1
50" Ring 14P22 7611-P022 | 1 | 1
6 | Flange - “0” Ring S8.§S 428546-01 1 1
T | Packing SBR 428547-01 1 1
8 | Impeller ABS 428548-01 | 1 | 1
g | Pin S.S 414102-01 | 1 | 1

10 | Pump Housing ABS 200467-01 | 1 | 1

54-2




(J-2)43-1)
3)(H-2)(H-1)
2)(G-1)(F-1)

HA {H-
KM-1201DSU (Remote) J. WATER PUMP (A) ASSEMBLY (G-

FASTENER

S1 - TRUSS HEAD MACHINE SCREY, STAINLESS, M4x16
B1 - HEXAGON HEAD BOLT, STAINLESS,M6x40

55



HA

MODEL

TITLE

KM-1201DSU J. WATER PUMP (&) ASSEMBLY

INDEX DESCRIPTION AR PART NUMBER REQD NUMBER

NO. MODEL NUMBER F-1] G-1{G-2[H-1 H-2
1| Pump Motor SIKGOSP-10 200073-01 | 1| 11 ]1 1
2| Flange Aluminum 318047-01 1 1 1 1 1
3| Retainer S.S 428544-01 | 1| 1} 1 |1 1
4| Mechanical Seal H5-PN, 8mm 428545-01 | 1| 1| 1 |1 1
5| “0” Ring 14P22 Bi11-PO22 | 1 1| 1 |1 1
6| Flange - “0” Ring S.S 428546-01 1| 11 1 {1 1
7| Packing SBR 428547-01 ) 1| 1| 1 |1 1
8| Impeller ABS 428548-01 1 1 1 1 1
g( Pin S.S 414102-01 | 1] 1| 1 | 1 1
10| Pump Housing ABS 209467-01 1 1 1 1 1

56




HA

MODEL TITLE
KM-1201DSU J. WATER PUMP (A) ASSEMBLY
INDEX DESCRIPTION MATOEI;“AL PART NUMBER REQD NUMBER
NO. MODEL NUMBER H-3| J-1[J-2
1| Pump Motor SIK60SP-10 200073-01 1 1 1
2| Flange Aluminum 318047-01 | 1 | 1 |1
3| Retainer |1 S.8 428544-01 1|11
4| Mechanical Seal H5-PN, Smm 428545-01 | 1 | 1 | 1
5| "0” Ring 1AP22 T611-P022 | 1| 1 | 1
6| Flange - “0” Ring .S 428046-01 | 1 | 1 | 1
7| Packing SBR 428547-01 | 1| 1 | 1
8| Impeller ABS 428548-01 | 1| 1 | 1
9| Pin S.S 414102-01 | 1 {1 | 1
10| Pump Housing ABS 200467-01 | 1| 1 1

56-2




(7-1)
HA (H-3) (H-2)(H-1)
KM-1201DU, DWU K. PUMP MOTOR ASSEMBLY (G-2) (G-1) (F~1)

FASTENER

S1 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x16
B1 - HEXAGON HEAD BOLT, STAINLESS, Mé6x40

57



HA

MODEL

K-1201DU, DWU

TITLE

K. WATER PUMP (B) ASSEMBLY

INDEX

DESCRIPTION

MATERIAL
OR

PART NUMBER

REQ'D NUMBER

NO. MODEL NUMBER F-1[G-1 1 G-2| H-1] H-2
1| Pump Motor 9IK60SP-10 2U0073-01 i 1 1 1 1
2 | Flange Aluminum 318047-01 | 1 | 1 17 1] 1
3 | Retainer S.S 428544-01 | 1 | 1 1711
4 | Mechanical Seal H5-PN, Smm 428545-01 | 1 | 1 1111
5| “0” Ring 1AP22 T611-P022 | 1 | 1 1,11
6| Flange - “0” Ring S.8 428546-01 1 1 1 1 1
7 | Packing SBR 428547-01 1 1 1 1 1
8| Impeller ABS 428548-01 | 1 | 1 1111
9| Pin s.S 414102-01 | 1 | 1 11111

10 | Pump Housing ABS 209467-01 1 1 1] 1 1

58




HA

MODEL

KN-1201DU, DWU

TITLE

K. WATER PUMP (B) ASSEMBLY

INDEX

DESCRIPTION

MATERIAL
OR

PART NUMBER

REQ'D NUMBER

NO. MODEL NUMBER H-3 |J-1
1 [Pump Motor 91K60SP-10 200073-01 |1 |1
2 |Flange Aluminum 318047-01 | 1 |1
3 [Retainer 8.5 428544-01 |1 |1
4 |Mechanical Seal H5-PN, 8mm 428545-01 | 1 | 1
5 | “0” Ring 14P22 7611-P022 |1 |1
6 |Flange - “0” Ring S.S 428546-01 1 1
T |Packing SBR 428547-01 | 1 |1
8 | Impeller ABS 428548-01 1 1
§ | Pin 8.8 414102-01 | 1 |1

10 | Pump Housing ABS 200467-01 | 1 | 1

58-2




‘ (J-2)(J-1)
HA (H-3) (H-2)(H=-1)
KM-1201DSU (Remote) K. WATER PUMP (B) ASSEMBLY (G-2)(G-1)(F-1)

FASTENER

S1 - TRUSS HEAD MACHIMNE SCREW, STAINLESS, M4x16
B1 - HEXAGON HEAD BOLT, STAINLESS, M6x40

59



HA

MODEL

TITLE

KM-1201DSU K. WATER PUMP (B) ASSEMBLY

INDEX MATERIAL REQ'D NUMBER

Ny DESCRIPTION S S PART NUMBER  |—— oo T 1o
1| Pump Motor 91K60SP-10 200073-01 | 1 1|1 |1 1
2| Flange Aluminum 318047-01 | 1| 1|1 |1 1
3| Retainer 8.8 428544-01 | 1| 1 | 1 |1 1
4| Mechanical Seal H5-PN, Smm 428545-01 | 11 1 ;1 |1 1
5| “0” Ring 1AP22 11-P022 | 1| 1|1 |1 1
6| Flange - "0” Ring 8.8 428546-01 | 1 | 1 | 1 |1 1
7| Packing SBR 428547-01 | 1] 1 |1 |1 1
8| Impeller ABS 428548-01 | 1 | 1 | 1 |1 1
8| Pin 8.8 41410201 | 1} 1 | 1 |1 1
10| Pump Housing ABS 200467-01 1 1| 111 |1 1

60




HA

MODEL TITLE
KM-1201DSU K. WATER PUMP (B) ASSEMBLY
INDEX DESCRIPTION MABE};?!AL PART NUMBER REQ'D NUMBER
NO. MODEL NUMBER H-3| J-11]J-2
1| Pump Motor 9IK60SP-10 200073-01 | 1| 1|1
2| Flange Aluminum 318047-01 | 1 | 1 | 1
3| Retainer S.8 428044-01 | 1 | 1 | 1
4| Mechanical Seal H5-PN, Bmm 428545-01 | 1 | 1 1
5| “0” Ring 1AP22 T611-P022 | 1| 1|1
6| Flange - "0” Ring S.S 428546-01 | 1 | 1 | 1
7| Packing SBR 428547-01 | 1 | 1 |1
8| Impeller ABS 428548-01 | 1 | 1 | 1
9| Pin S.S 414102-01 | 1 | 1 | 1
10| Pump Housing ABS 200467-01 | 1 |1 | 1

60-2




HA

L.

ACCESSORIES

KM-1201DU,DWU

61




HA
KM-1201DU,DWU L. ACCESSORIES (J=1)




HA

MODEL

KM-1201DU, DWU

TITLE

L. ACCESSORIES

INDEX

DESCRIPTION

MATERIAL
OR

PART NUMBER

REQ'D NUMBER

NO. MODEL NUMBER F-1|G-1 | G-2| H-1 | H-2
1 | Scoop PE 208185-01 [ 1 | 1 111
2 | Instruction Manual Paper giuIJp10a | 1 | 1 111 1
3 | Bracket S.S 428579-01 | 2 | 2 2|1 2|2
4 | Bracket - Bulb S.S 428657-01 | 1 |1 1111
5 | Thumbscrew S.S, ABS 415949604 | 2 | 2 21 2| 2
6| Tie Cv-100 7920-0002 | 1 | 1 1|11
7 | Clamp NK-2N 418814-01 | 2 | 2 21 2| 2
8 | Hexagon Head Bolt S.S, Mex12 - 4 | 4 4 | 4 | 4
9 | Truss Head Machine Screw S.S, M4x6 - 2 |2 21 2| 2

10 | Truss Head Machine Screw S.S, M4x8 - 2 | 2 21 21 2

62




HA

MODEL TITLE

KM-1201DU, DKU

L. ACCESSORIES

INDEX

DESCRIPTION

MATERIAL

PART NUMBER

REQ'D NUMBER

NO. MODEL  NUMBER H-3|J-1
1| Scoop PE 208185-01 | 1 | X
PS 437625-01 @

2| Instruction Manual Paper g1uIJp10a | 1 | 1
3| Bracket S.S 428579-01 | 2 | 2
4| Bracket - Bulb S.S 428657-01 | 1 | 1
5| Thumbscrew S.S, ABS 415949604 | 2 | 2
6| Tie Cv-100 7920-0002 | 1 | 1
T1 Clamp NK-2N 418814-01 [ 2 | 2
8 | Hexagon Head Bolt S.S, Mbx12 - 4 | 4
9| Truss Head Machine Screw S.S, Mx6 - 2|2
10| Truss Head Machine Screw S.S, M4x8 - 2 | 2

62-2




(J-2)Y(J-1)
HA (H-3) (H-2)(H-1)
KM-~1201DSU (Remote) 1,. ACCESSORIES (G=-2)(G=-1)(F-1)

63



HA
KM-1201DSU (Remote) L. ACCESSORIES {(J-2)

) L4
> e ,ﬂﬁ

63-2



HA

MODEL TITLE
KM-1201DSU L. ACCESSORIES

INDEX DESCRIPTION MA%E}?]AL PART NUMBER REQ'D NUMBER

NO. MODEL  NUMEER F-1] G-1]G-2 [H-1 | H-2
1| Scoop PE 208185-01 ( 1| 111 |1 1
2| Instruction Manual Paper qiuiJpioa | 1 1 1 1 1
3| Bracket S8.8 428579-01 | 2| 2 | 2 | 2 2
41 Bracket - Bulb S.S 42857-01 | 11 1 |1 |1 1
5| Thumbscrew S.S, ABS 415949604 | 2 | 2 | 2 | 2 2
6| Tie CV-100 7920-0002 | 1| 1 |1 |1 1
7| Clamp NK-2N 418814-01 | 2 | 2 | 2 | 2 2
8| Female Coupling (B) 421675601 | 1 | 1 | 1 | 1 1
9| Flare Nut (S-0548) 40369-01 1 1| 1 |1 |1 1
10| Cap 421676402 21672-01 ) 1 1 1 |1 1
11| Valve Core 421671-01 (| 1 1 |1 |1 1
12| Cap - Flared 418295-01 1 1 1 1 1
18| Truss Head Machine Screw S.S, Mdx6 - 212122 2
14| Truss Head Machine Screw S.S, M4x8 - 212|212 2
15| Hexagon Head Bolt S.S, Mdx12 - 4 |4 ] 4 |4 4

64




HA

MODEL

TITLE

KM-1201DSU L. ACCESSORIES
INDEX DESCRIPTION MATERIAL PART NUMBER REQ'D NUMBER
NO. MODEL NUMBER H-3|J-1{J-2
1| Scoop PE 208185-01 | 1 | 1 | X
PS 437625-01 @
2| Instruction Manual Paper S1uIJp1oa | 1 | 1 |1
3| Bracket S.S 428579-01 | 2 | 2 | 2
4| Bracket - Bulb S.S 428657-01 | 1 | 1 |1
5| Thumbscrew S.S, ABS 415949604 | 2 | 2 | 2
6| Tie Cv-100 7920-0002 | 1 | 1 |1
7| Clamp NK-2N 418814-01 | 2 | 2 | 2
8| Female Coupling (B) 421675601 | 1 | 1 | -
9| Flare Nut (5-0548) 403695-01 [ 1 | 1 | -
10| Cap 421676402 421672-01 | 1 | 1 | -
11| Valve Core 421671-01 1 1 -
12| Cap - Flared 418295-01 | 1 | 1 | -
13| Truss Head Machine Screw S.S, Mx6 - 212 |2
14 | Truss Head Machine Screw S.S, M4x8 - 212 |2
15| Hexagon Head Bolt S.S, M4x12 - 4 | 4 | 4

64 -2




HA - (H-3) (H-2) (H-1)
CONDENSER UNIT S-0454 M. CONDENSER UNIT _ (G-2)(G=1)(F-1)

FASTENER
51 - TRUSS HEAD TAPPING SCREW, M4x3
S2 - PAN HEAD SCREW AND SPRING WASIHER + PLAIN WASHER ASSY, M4x1i2

S3 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x3

B1 - HEXAGON BOL'L AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, M5x12

70



' HA \
CONDENSER UNIT S-0454"° M. CONDENSER UNIT (J-1)

FASTENER
S1 - TRUSS HEAD TAPPING SCREW, M4x8

S2 - PAN HEAD SCREW AND SPRING WASHER + PLAIN WASHER ASSY, M4x12
S3 - TRUSS HEAD MACHINE SCREW, STAINLESS, M4x8

B1 - HEXAGON BOLT AND SPRING WASHER + PLAIN WASHER ASSY, STAINLESS, M5x12

70-2



HA

MODEL TITLE

CONENSER UNIT S-0454

M. CONDENSER UNIT

INDEX

DESCRIPTION

MATERIAL
OR

PART NUMBER

REQ'D NUMBER

NO. MODEL NUMBER F-11G-1|G-2 [H-1 | H-2
1| Frame - Unit G.S 318085601 1 1 |1 1 1
2| Condenser - Air-cooled - 210250-01 1 1 1 1 1
3 | Shroud G.S 200462-01 | 1 | -
209462-02 1 |1 |1 1
4 | Coupling (Male) 5782-6-6 426504-01 | 2 | 2 | 2 | 2 2
5| Bracket - Tube G.S 426507-01 | 2 | 2 | 2 | 2 2
6| Pipe (&) Copper 428542601 | 1 [ 1 |1 |1 1

7| Pipe (B-D Copper 428543601 | 1 -
428543-01 1 |1 |1 1

8 | Fan Motor 1J40132 200064-02 | 1 | -
EP-TZ56 (&) 2U0090-02 1 |1 11 1

9| Fan Blade 320mm 425313-01 1 -
FW-30PHL 417068-01 1 (1 1 1

10 | Bracket - Fan Motor G.S 318062601 | 1 | -

318052602 1 11 11 1

11 | Wire Saddle LWS-2NS 428060-03 | 2 | -

WS-2NS 427007-02 2 | 2 2

12 | Bushing 0CB-750 428394-01 1 1 1 |1 1

13 | Bushing SB-625-8 420470-01 | 1 | 1 1

14 | Capacitor 6 #F, 220V 427076-01 1 -

431928-01 1|1 )1 1

15| Barrier G.S 428539-01 f 1 11 |1 |1 1

16 | Bushing SR-4K-4 420472-01 ) 1 |1 |1 |1 1

17| Tag - Fan Motor Leads Paper 420742-01 1 1 1 1 1

18| Cover - Box G.S 425986-01 | 1 | 1 |1 |1 1

19| Top Panel G.S 425985-01 1 1 1 1 1

20| Cover - Unit 6.5 209464-01 | 1 | 1 |1 |1 1

21| Cover - Unit G.S 200464-02 { 1 | 1 |1 |1 1

22| Label - Arrow, “0UT” PETP Film 420743-01 1 1 1 1 1

23| Label - Arrow, “IN” PETP Film 420743-02 | 1 |1 |1 |1 1

24 | Nameplate PES Film 430041-01 [ 1 | 1 | 1 | -

435738-01 1 1

25| Instruction Sheet - Inst. Paper 209607-01 i 1 1

26| Condensing Pressure Regulator | DBC-Y¥30-HD-1 428637-01 1 1 1

71




HA

MODEL TITLE

CONDENSER UNIT S-0454

M. CONDENSER UNIT

INDEX DESCRIPTION MA-I-OE;{IAL PART NUMBER REQD NUMBER
NO. MODEL NUMBER H-3 | J-1
1 [Frame - Unit G.S 318035601 11 -

318035603 1

2 | Condenser - Air-cooled - 210250-01 1 1

3 | Shroud G.S 209462-02 [ 1 |1

4 | Coupling (Male) 5782-6-6 426554-01 | 2 | 2

5 | Bracket - Tube G.S 425507-01 | 2 | 2

6 [ Pipe (A) Copper 428542601 | 1 | -

428542602 1

7 | Pipe (B-1) Copper 428543-01 [ 1 | 1

8 | Fan Motor EP-TZ56 (4) 200090-02 | 1 |1

9 | Fan Blade .| Fi-30PHL 417068-01 | 1 | 1

10 | Bracket - Fan Motor G.S 318052602 | 1 | 1
11 | Wire Saddle WS-2NS 427007-02 | 2 | 2
12 | Bushing 0CB-750 428394-01 | 1 | 1
13 | Bushing SB-625-8 420470-01 | 1 | 1
14 | Capacitor 6 u«F, 220V 431928-01 [ 1 | 1
15 | Barrier G.S 428538-01 | 1 | 1
16 | Bushing SR-4K-4 420472-01 [ 1 | 1
17 | Tag - Fan Motor Leads Paper 420742-01 1 1
183 | Cover - Box G.S 425986-01 | 1 | 1
19 | Top Panel G.S 425985-01 | 1 | 1
20 | Cover - Unit G.S 200464-01 | 1 | 1
21 [ Cover - Unit G.S 200464-02 | 1 | 1
22 | Label - Arrow, “QUT” PETP Film 420743-01 1 1
23 | Label - Arrow, “IN” PETP Film 420743-02 | 1 1
24 | Nameplate PES Film 435738-01 1 1
25| Instruction Sheet - Inst, Paper 209607-01 1 1
26 | Condensing Pressure Regulator | DBC-Y30-HD-1 428637-01 1 1

71-2




HA

MODEL

CONENSER UNIT S-0454

TITLE

M.

CONDENSER UNIT

INDEX

MATERIAL

REQ'D NUMBER

NO. DESCRIPTION MODEL NUMBER PART NUMBER F-1|6-1|G-2 |H-1 | H-2
27| Strap G.S 416877-01 1 1 1 1 1
28 | Pipe (C) Copper 428803-01 1 1 1 1 1

72




HA

MODEL

CONDENSER UNIT S-0454

TITLE

M. CONDENSER UNIT

INDEX MATERIAL REQ'D NUMBER
NO. DESCRIPTION MODEL O']R\JUMBER PART NUMBER H-3 J-l
27 |Strap G.S 416877-01 |1 |1
28 [Pipe (©) Copper 428803-01 | 1 |1
29 | Tube Holder G.S 434104-01 1
30 | Coupling (MA) 5782-8-10 434072-01 1

72-2



SSSSSSSSSSSSS

73




HA

MODEL

CONENSER UNIT S5-0454

N. ACCESSORIES

INDEX

DESCRIPTION

MATERIAL
OR

PART NUMBER

REQ'D NUMBER

NO. MODEL NUMBER F-1]G-1 |G-2 |H-1 [ H-2
1 | Coupling (Female) v (8-037D) 21674601 [ 1 (1 |1 |1 1
2 | Flare Nut 421678401 03695-01 {1 |1 1 |1 1
3| Cap - Flared 418295-02 (1 |1 |1 |1 1
4 | Coupling (Female) 421675601 1 1 1 |1 1
5| Flare Nut 4036901 [ 1 |1 [1 |1 1
6 | Cap ' (8-0372) 21672-01 [ 1 |1 |1 |1 1
7| Valve Core 421676401 2167101 1 |1 |1 |1 1
8| Cap - Flared 418295-02 [ 1 |1 |1 |1 1

74



HA

MODEL

TITLE

CONDENSER UNIT S-0454 . ACCESSORIES

- N MATERIAL AT NUMBER REQD NUMBER

NO. MODEL ~NUMBER H-3 |J-1
1 | Coupling (Female) y (8-0371) 421674601 | 1 | -
2 | Flare Nut 421678401 403695-01 | 1 | -
3| Cap - Flared 418295-02 | 1 | -
4 | Coupling (Female) 421675601 1 -
5 | Flare Nut 403695-01 1 -
6 | Cap (8-0372) 421672-01 | 1 | -
7 | Valve Core 421676401 421671-01 | 1 | -
8 | Cap - Flared 418295-02 | 1 | -

74-2




MODULAR CRESCENT CUBER

MODEL
KM-1201 SERIES

PARTS LIST

ISSUED: APR. 20, 1986
__REVISED: NOV. 27, 1989
PRINTED: DEC. 19, 1994

ITEM NO: 71060




